
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

 
 

A member of 

COPYRIGHT 
Neither this manual or part thereof may be reproduced or published without the prior permission of AF Gason Pty Ltd 

2170/2210 SR SERIES AIR SEEDER 
SPARE PARTS MANUAL 

 

INCLUDING COMMON PARTS & 
OPTIONAL EQUIPMENT 

 

Covering the 2170/2210RT & 2170/2210FT Models 
 

GPN 233592 REVISION -  08/22 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank 



CONTENTS 

08/22 

 

Section A: (SR Series)   
  

 Common Parts    
  SR Meterbox – Base assembly ..................….……… A52 
  SR Meterbox – Hatch frame assembly ..........…........ A56 
  SR Meterbox – 6 Outlet M/Shaft Assembly …..…….. A58 
  SR Meterbox – 4 Outlet M/Shaft Assembly …..…….. A60 
  SR Meterbox – 6 Outlet B/Beans M/Shaft Assy ........ A62 
  SR Meterbox – 4 Outlet B/Beans M/Shaft Assy ........ A64 
  SR Meterbox – 4 Outlet Shut-Off M/Shaft Assy ........ A66 
  SR Meterbox – Rest Bracket Assembly .………........ A71 
  Hydraulic Motor Kit ...............................……...…....... A72 
  Hydraulic Motor Assembly ....................……..…........ A74 
  Blower Assembly 6 Outlet ................….……………... A77 
  Variator Adjustment Assembly (Ground Drive) ...………… A78 
  Monitors, Sensors and Looms (Ground Drive) ..…………. A80 
  Metering Drive Hyd. Components (VRT) ..……………….. A82 
  Metering Drive Components (VRT) ..………………………. A84 
  Calibration Housing Assembly (VRT) ..…………………… A87 
  Monitors, Sensors and Looms (VRT) ..…………….……… A88 
  Scale Kit ................................................….……........ A102 
  Coupling – Hose Hitch Assembly .........……….......... A104 
  Distribution System ...........................…....……......... A106 

  
  

  

Section F: (SR Series)  
  
 Optional Parts  
  Auger Assemblies ...........................…....…….......... F52 
  Urea Spread Kit...........................…....…….............. F78 
  Air Intake Warmer Kit ...........................…....….…… F81 
  
  

Section G: (SR Series)  

  
2170 / 2210 RT & FT Parts  

 2170 / 2210RT Air Seeder ..….........................…..... G52 
  2170 / 2210FT Air Seeder………..........…....……..... G72 
  2170 / 2210FT Common Parts............…………....... G84 
  2170 / 2210FT Optional Parts............…………....... G94 
  



ORDERING PARTS 
    

08/22 

When Ordering Parts: 
 
The following information must be supplied to 
facilitate fast and accurate processing of a 
replacement parts order:- 
 
• Gason part number and description (as 

given in this manual) 
 
• Quantity 
 
• Machine model and serial number 
 
• Method of dispatch 
 
• Your Dealers name and address 

For your convenience record the following 
information below: 

 
Name:  ______________________________  
  

  
Address: _____________________________  
 

  
Telephone Number: ____________________  
 
Machine Model No: _____________________  
 
Date Machine Purchased: _______________  
 
Serial No.: ___________________________  
 
 
 

1118

Serial No. tag at left front of trailer frame
 

 
Subject to any applicable Federal, State or Territory laws or ordinances, which may apply from time to time, AF 
Gason Pty Ltd reserves the right to make changes in design and specifications without notice or obligation and to 
change or discontinue models at any time without incurring any liability to any Purchaser thereof. 
 
Left and right hand: All references in this manual are determined by facing the direction of travel. 
 
For warranty provisions please consult your Installation and Warranty Registration document. 

 
While every effort has been made to ensure the accuracy of 
the information in this manual, AF Gason Pty Ltd reserves the 
right to delete, change or add information without notice. 

 



 
 

 
    

   

 

  

 
 
 
 

COMMON PARTS 
 

(SR Meterbox)

A 

C
o

m
m

o
n

 P
a

rts
 

SECTION 



SR Meterbox – Base Assembly 
   Page A52 

  07/06 



SR Meterbox – Window Assembly 
   Page A53 

  07/06 

ITEM PART NUMBER DESCRIPTION QTY. 

1 215510 Meterbox - Weldment 1 

2 215500 Housing Assy. – Drive Shaft 1 

3 215522 Nutsert M8x1.25  3 

4 215403 Panel – Window Holder 1 

5 208374 Rivet Magna-Bulb 3/16” 6 

6 215533 Assy – Diverter 5 

7 215415 Blade 5 

8 215530 Window Assy-Meterwheel 3 

9 215750 Door – Trap Assy. 1 

10 215531 Shaft – Agitator Assy. 1 

11 215754 Bush 1 

12 215752 Panel – Trap Door 1 

13 215753 Panel – Laser Cut SR M/Box 1 

14 207561 Spacer-Meter Box 4 

15 207562 Gasket-Meterbox Bearing 2 

16 207560 Bearing Assy. 2 

17 207563 Seal-Meterbox Shaft 2 

18 207564 O-Ring 1/8” x ¾” ID 2 

19 207497 Plate – Trap Door Support 2 

20 207498 Plate – Trap Door Support 2 

21 917214 Screw Set M6x20x1.0P  S/S 2 

22 903303 Nut Nyloc M8 S/S 9 

23 913425 Bolt M10 x 80 x 1.5P S/S 2 

24 932209 Screw Cap M8 x 25 x 1.25 S/S 3 

25 909200 Washer Spring M6 S/S 2 

26 903409 Nut Nyloc M10 S/S 4 

27 907417 Washer Flat M10 x 21 x 1.2 S/S 4 

28 909400 Washer Spring M10 S/S 2 

29 902406 Nut Lock M10 x 1.5 S/S 1 

30 917217 Screw Set M6 x 12 x 1.0 P S/S 6 

31 903204 Nut Nyloc M6 S/S GR.304 6 

32 215763 Pin – Leveling 1 

33 207492 Handle 1 

34 917310 Screw Set M8 x 30 x 1.25 P 2 

35 902301 Nut M8 Hex 2 

36 215984 Gasket – Alum. Housing 1 

37 215733 Sensor – metershaft (Reed) 1 

38 906301 Washer Flat 5/16 x 7/8 x 16 ZP 2 

39 909004 Washer Spring M8 Z/P 2 

40 917308 Screw Set M8 x 20 x 1.25 P 2 

41 215400 Meterbox Assy. Ref. 

42 208327 Plug – Stopper (used on 4 Outlet seeder) Ref. 

43 207831 Cap – Sleeve (used on 4 Outlet seeder) Ref. 
 

 

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox – Window Assembly 
   Page A54 

  07/06 

 

 
 
 
 

ITEM PART NUMBER DESCRIPTION QTY. 

1 215529 Panel – Frame 1 

2 902303 Lock Nut M8 Hex 1 

3 215566 Knob 4 Star M8 x 20 1 

4 215509 Seal – Window 1 

5 215404 Sight Glass – Window 1 

6 215530 Window Assy. – Meterwheel Ref. 



  SR Meterbox – Drive Shaft Housing Assembly 
   Page A55 

  04/10 

 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY 

1 215501 Housing – Drive Shaft 1 

2 215505 Assy. – Drive Shaft 1 

3 215502 Collar – Magnet Target  1 

4 215769 Bearing 2 

5 215770 Circlip Internal 2 

6 215847 Nilos Ring  2 

7 923202 Screw Grub ¼ UNC x ½ LG 1 

8 215808 Magnet 1 

9 215758 Collar – Spacer 1 

10 215202 Circlip External. 1 

11 215500 Housing Assembly – Drive Shaft Ref. 

12 215503 Pin – Drive (M5) Ref. 

13 215504 Shaft - Drive Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox – Hatch Frame Assembly 
Page A56 

  07/06 

 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY SIZE 

1 215430 Hatch Frame – Weldment 1 B 

2 215449 Spring Torsion RH 1 A 

3 215506 Track Assy – Hatch Frame 1 A 

4 215450 Spring Torsion LH 1 A 

5 917418 Screw Set M10 x 20 S/S 2 - 

6 909400 Washer Spring M10 S/S 4 - 

7 902406 Nut Lock M10 x 1.5 S/S 2 - 

8 215444 Pivot 2 A 

9 903409 Nut Nyloc M10 S/S 2 - 

10 907417 Washer Flat M10 x 21 x 1.2 S/S 2 - 

11 906303 Washer Flat 5/15 x ¾ x 18G S/S 2 - 

12 909006 Washer Spring M8 Stainless 3 - 

13 917329 Screw Set M8 x 12 x 1.25 S/S 2  

14 215760 Rod – Extension 1 A 

15 917330 Screw Set M8 x 50 x 1.25P S/S 1 - 

16 215755 Pivot Rod 1 A 

17 215435 Shaft Assy. – Hatch Locking 1 A 

18 215434 Collar – Hatch 2 A 

19 214559 Knob 2 - 

20 215508 Stud – Handle 2 A 

21 215759 Hatch Frame Assembly Ref.  



SR Meterbox – Hatch Assembly 
Page A57 

  05/08 

 
 
 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY 

1 215441 Hatch – Weldment 1 

2 215442 Glide – Hatch 1 

3 215401 Gasket Hatch 1 

4 215445 Tube Assy. – Internal 1 

5 215402 Seal – Vertical Fin 5 

6 903303 Nut Nyloc M8 S/S 2 

7 208374 Rivet Magna – Bulb 3/16” 6 

8 215523 Hatch Assembly Ref. 

 
 
 
 
 
 

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox – 6 Outlet M/Shaft Assembly 
Page A58 

  05/08 

 
 
 
 
 
 
 
 
 
 



SR Meterbox – 6 Outlet M/Shaft Assembly 
Page A59 

  05/08 

iTEM PART NUMBER DESCRIPTION QTY. 

1 215420 Housing – Metershaft Assy. 1 

2 207560 Bearing Assy. 1 

3 215570 Meterwheel Assy. 6 

4 215411  Spacer - Horizontal 6 

5 215412 Spacer - Vertical 5 

6 215427 Rod – Fastener 1 

7 215413 Spacer – Vertical N 2 

8 922309 M6 x 12 Screw B/HD Socket S/S 3 

9 903204 Nut Nyloc M6 S/S GR.304 1 

10 207563 Seal – Meterbox Shaft 1 

11 207562 Gasket – Meterbox Bearing 1 

12 207561 Spacer – Meter Box 2 

13 907400 Washer Flat 10 x 18 x 1.2mm 2 

14 903406 Nut Nyloc M10 CL8 AS1285 2 

15 215417 Seal – M/Shaft Assy. 1 

16 924207 Screw S/Tap ¾” x 6G CSK Phil SS 304 14 

17 215528 Nut Assy. 2 

18 8001031 Washer Flat 8 x 16 x 1.2 3 

19 909004 Washer Spring M8 Z/P 3 

20 917329 Screw Set M8 x 12 x 1.25 S/S 3 

21 215897 Circlip External Ø16 S/S 2 

22 215527 Shaft – Meterwheel 1 

23 215526 Pin – Metershaft 1 

24 923216 Grub Screw M6 x 6 S/S 1 

25 215448 Assy. – Nose 1 

26 215757 Pin Roll Ø3 x 12 1 

27 215525 Top Cover – M/Wheel Std. 1 

28 917217 Screw Set M6 x 12 x 1.0P S/S 6 

29 8001222 Washer Flat ¼” x 5/8” x 1 Z/P 6 

30 908201 Washer Spring ¼” x 1/16” x 1/16” Z/P 6 

31    

32 215410 M/Shaft Assy. – 6 Outlet Ref. 

33 215538 Cover Plate – Meterwheel Reduction (yellow) Ref. 

  

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox – 4 Outlet M/Shaft Assembly 
   Page A60   

  05/08 

 
 

 
 
 
 
 
 
 

 
 



SR Meterbox – 4 Outlet M/Shaft Assembly 
   Page A61   

  05/08 

ITEM PART NUMBER DESCRIPTION QTY. 

1 215420 Housing – Metershaft Assy. 1 

2 207560 Bearing Assy. 1 

3 215570 Meterwheel Assy. 4 

4 215411 Spacer – Horizontal 6 

5 215412 Spacer – Vertical 5 

6 215427 Rod – Fastener 1 

7 215413 Spacer – Vertical N 2 

8 922309 M6 x 12 Screw B/HD Socket S/S 3 

9 903202 Nut Nyloc M6 1 

10 207563 Seal – Meterbox Shaft 1 

11 207562 Gasket – Meterbox Bearing 1 

12 207561 Spacer – Meterbox 2 

13 215525 Top Cover – M/Wheel Std. 1 

14 215539 Cover Plate – M/Wheel Blanking (black) 2 

15 8001222 Washer Flat ¼” x 5/8” x 1 Z/P 6 

16 908201 Washer Spring ¼” x 1/16” x 1/16” Z/P 6 

17 917217 Screw Set M6 x 12 x 1.0P S/S 6 

18 907400 Washer Flat 10 x 18 x 1.2mm 2 

19 903406 Nut Nyloc M10 CL8 AS 1285 2 

20 215417 Seal – M/Shaft Assy. 1 

21 924207 Screw S/Tap ¾” x 6G CSK Phil SS 304 14 

22 8001031 Washer Flat 8 x 16 x 1.2 3 

23 909004 Washer Spring M8 Z/P 3 

24 917329 Screw Set M8 x 12 x 1.25 S/S 3 

25 215897 Circlip External Ø16 S/S 2 

26 215527 Shaft – Meterwheel 1 

27 215526 Pin – Metershaft 1 

28 923216 Grub Screw M6 x 6 S/S 1 

29 215448 Assy. – Nose 1 

30 215528 Nut Assy. 2 

31 215757 Pin Roll Ø3 x 12 1 

32 215409 M/Shaft Assy. – 4 Outlet Ref. 

33 215538 Cover Plate – Meterwheel Reduction (yellow) Ref. 

 

A 

C
o

m
m

o
n

 P
a

rts
 



S/R Meterbox – 6 Outlet B/Beans M/Shaft Assy. 
   Page A62 

  02/08 

 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



S/R Meterbox – 6 Outlet B/Beans M/Shaft Assy. 
   Page A63 

  02/08 

ITEM PART NUMBER DESCRIPTION QTY. 

1 215425 Housing – B/B M/Shaft Assy. 1 

2 207560 Bearing Assy. 1 

3 211654 Meter Wheel Assy. – Large Beans 6 

4 215411 Spacer – Horizontal 6 

5 215412 Spacer – Vertical 5 

6 215427 Rod – Fastener 1 

7 215413 Spacer – Vertical N 2 

8 922309 M6 x 12 Screw B/HD Socket S/S 3 

9 903202 Nut Nyloc M6 1 

10 207563 Seal – Meterbox Shaft 1 

11 207562 Gasket – Meterbox Bearing 1 

12 207561 Spacer – Meter Box  2 

13 215524 Top Cover – M/Wheel B/B 1 

14 907400 Washer Flat 10 x 18 x 1.2mm 2 

15 903406 Nut Nyloc M10 CL8 AS1285 2 

16 215417 Seal – M/Shaft Assy. 1 

17 924207 Screw S/Tap ¾” x 6G CSK Phil SS 304 14 

18 8001031 Washer Flat 8 x 16 x 1.2 3 

19 909004 Washer Spring M8 Z/P 3 

20 917329 Screw Set M8 x 12 x 1.25 S/S 3 

21 215897 Circlip External Ø16 S/S 2 

22 215527 Shaft – Meterwheel 1 

23 215526 Pin – Metershaft 1 

24 923216 Grub Screw M6 x 6 S/S 1 

25 215448 Assy. – Nose 1 

26 215528 Nut Assy. 2 

27 215757 Pin Roll Ø3 x 12 1 

28 917217 Screw Set M6 x 12 x 1.0 P S/S 6 

29 8001222 Washer Flat ¼” x 5/8” x 1 Z/P 6 

30 908201 Washer Spring ¼” x 1/16” x 1/16” Z/P 6 

31    

32 215407 M/Shaft Assy. – 6 Outlet B/Beans Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



S/R Meterbox – 4 Outlet B/Beans M/Shaft Assy. 
   Page A64 

  02/08 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



S/R Meterbox – 4 Outlet B/Beans M/Shaft Assy. 
   Page A65 

  02/08 

ITEM PART NUMBER DESCRIPTION 
 

QTY. 
 

1 215425 Housing – B/Beans M/Shaft Assy. 1 

2 207560 Bearing Assy. 1 

3 211654 Meter Wheel Assy. – Large Beans 4 

4 215411 Spacer – Horizontal 6 

5 215412 Spacer – Vertical 5 

6 215427 Rod – Fastener 1 

7 215413 Spacer – Vertical N 2 

8 922309 M6 x 12 Screw B/HD Socket S/S 3 

9 903202 Nut Nyloc M6 1 

10 207563 Seal – Meterbox Shaft 1 

11 207562 Gasket – Meterbox Bearing  1 

12 207561 Spacer – Meter Box 2 

13 215524 Top Cover – M/Wheel B/B 1 

14 215539 Cover Plate – M/Wheel Blanking 2 

15 8001222 Washer Flat ¼” x 5/8” x 1 Z/P 6 

16 908201 Washer Spring ¼” x 1/16” x 1/16” Z/P 6 

17 917217 Screw Set M6 x 12 x 1.0P S/S 6 

18 907400 Washer Flat 10 x 18 x 1.2mm 2 

19 903406 Nut Nyloc M10 CL8 AS1285 2 

20 215417 Seal - M/Shaft Assy. 1 

21 924207 Screw S/Tap ¾” x 6G CSK Phil SS 304 14 

22 8001031 Washer Flat 8 x 16 x 1.2 3 

23 909004 Washer Spring M8 Z/P 3 

24 917329 Screw Set M8 x 12 x 1.25 S/S 3 

25 215897 Circlip External Ø16 S/S 2 

26 215527 Shaft – Meterwheel 1 

27 215526 Pin – Metershaft 1 

28 923216 Grub Screw M6 x 6 S/S 1 

29 215448 Assy. – Nose 1 

30 215528 Nut Assy. 2 

31 215757 Pin Roll Ø3 x 12 1 

32 215406 M/Shaft Assy. – 4 Outlet B/Beans Ref. 

 

A 

C
o

m
m

o
n

 P
a

rts
 



S/R Meterbox – 4 Outlet Shut-Off M/Shaft Assy. 
   Page A66 

  05/09 

 



S/R Meterbox – 4 Outlet Shut-Off Clutch Assy. 
   Page A67 

  05/09 

ITEM PART NUMBER DESCRIPTION 
 

QTY. 
 

SIZE 

1 215955 Housing – M/Shaft Assy. 1 B 

2 207560 Bearing Assy. 1 - 

3 215570 Meterwheel Assy. 4 A 

4 215411 Spacer – Horizontal 6 A 

5 215412 Spacer – Vertical 4 A 

6 215427 Rod – Fastener 1 A 

7 215413 Spacer – Vertical N 2 A 

8 922309 M6x12 Screw B/HD Socket S/S 1  

9 903202 Nut Nyloc M6 1 - 

10 207563 Seal – Meterbox Shaft 1 - 

11 207562 Gasket – Meterbox Bearing 1 - 

12 207561 Spacer – Meter Box 2 A 

13 215525 Top Cover – M/Wheel Std. 1 A 

14 8001222 Washer Flat ¼” x  5/8” x 1 Z/P 4 - 

15 908201 Washer Spring ¼” x 1/16” Z/P 4  

16 917217 Screw Set M6 x 12 x 1.0 P S/S 4 - 

17 907400 Washer Flat 18 x 10 x 1.2 mm 2 - 

18 903406 Nut Nyloc M10 CL8 AS1285 2 - 

19 215979 Seal – M/Shaft Assy. 1 A 

20 924207 Screw S/Tap ¾” x 6G CSK PHIL SS 304 2 - 

21 909004 Washer Spring M8 Z/P 3 - 

22 917329 Screw Set M8 x 12 x 1.25 S/S 3 - 

23 8001031 Washer Flat 8 x 16 x 1.2 1 - 

24 215538 Cover Plate – M/Wheel Reduction 1 A 

25 215897 Circlip External  216 S/S 2 - 

26 215953 Shaft – Meterwheel Drive 1 A 

27 215526 Pin – Metershaft 1 A 

28 923216 Grub Screw M6 x 6 S/S 1 - 

29 215448 Assy. Nose 1 A 

30 215528 Nut Assy. 2 A 

31 215757 Pin Roll 3 x 12 1 - 

32 215954 Spacer – Vertical 1 A 

33 215952 Shaft – Meterwheel Driven 1 A 

34 215970 Clutch Assy. – 4 Out. Shut-Off 1 B 

35 917114 Screw Set M5 x 10 C/Sunk P/HD SS 4 - 

36 215513 Clamp Hose Suit 20mm SS 2 - 

37 215978 Panel – Cable Tray 1 A 

38 215957 Glandnut 1 A 

39     

40 215950 Metershaft Assembly – 4 outlet Shut-off Ref. Ref. 

 
 

A 

C
o

m
m

o
n

 P
a

rts
 



S/R Meterbox – 4 Outlet Shut-Off Clutch Assy. 
   Page A68 

  05/09 

 
 
 
 
 
 
 
 
 
 
 
  



S/R Meterbox – 4 Outlet Shut-Off Clutch Assy. 
   Page A69 

  05/09 

ITEM PART NUMBER DESCRIPTION 
 

QTY. 
 

SIZE 

1 215964 Drum – Clutch Housing 1 A 

2 215963 End Cap – Clutch Housing 2 A 

3 215965 Drive Shaft Assy. 1 A 

4 215961 Nilos Ring 2 - 

5 215960 Shaft – Driven Clutch 1 A 

6 215977 Clutch – Extended Lead 1 - 

7 215962 Circlip Internal 2 - 

8 215969 Bearing 2 - 

9 215959 Panel – Cover 2 A 

10 210775 Nipple Grease M6 Straight 2 - 

11 215957 Glandnut 1 A 

12 215951 Gasket – Clutch Assy. 2 A 

13 215958 Cover Plate – Clutch Housing  2 A 

14 215897 Circlip External S/S 1 - 

15 913221 Bolt M6 x 55 x 1P SS HEX 8 - 

16 917218 Screw Set M6 x 10 x 1.0 P CSK SS 2 - 

17 917113 Screw Set M5 x 12 P/HD SS 1 - 

18 215976 Pin Roll 3mm x 22 Stainless 1 - 

19 215972 Circlip External 2 - 

20 215975 Seat Assy. – Seal 2 A 

21 207563 Seal – Meterbox Shaft 2 - 

22     

23 215970 Clutch Assy. – 4 Out. Shut-Off Ref. Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox – Nose Assembly 
Page A70 

    

  02/08 

 
 
 

 

ITEM PART NUMBER DESCRIPTION QTY. 

1 215572 Nose – Metershaft Assy 1 

2 215766 Bearing 1 

3 210775 Grease Nipple 1 

4 215428 Plate - Cover 1 

5 924207 Screw S/Tap ¾” x 6g CSK Phillips Head  S/S 3 

6 215768 O-ring Dia. 44.5 ID x 1.78  1 

7 215448 Nose Assembly – SR Meterbox Ref. 

    

 



SR Meterbox – Rest Bracket Assembly 
Page A71 

    

  02/08 

 

 
 
 
 

ITEM PART NUMBER DESCRIPTION QTY. 

1 215890 Bracket - Rest 1 

2 215889 Catch - Safety 1 

3 907300 Washer Flat M8 S/S 3 

4 909006 Washer Spring M8 S/S 1 

5 902207 Nut M8 S/S 1 

6 917326 Screw Set M8 x 30  S/S 1 

7 215901 Rest Assembly – SR Meterbox Ref. 

    

A 

C
o

m
m

o
n

 P
a

rts
 



Hydraulic Motor Kit (post Jan. 2001) 
   Page A72  

  05/09 

 
 

 
  

 

Refer to hydraulic motor 
assembly for part detail on 
motor. 



Hydraulic Motor Kit (post Jan. 2001) 
   Page A73  

  05/09 

ITEM PART NUMBER DESCRIPTION QTY. 

1 211528 Flow Control Valve (Internal check valves) 1 

 219087 Seal Kit – Flow Control Valve (Not Shown) (Post Jan 08’) Ref. 

  Identified by groove in top face of rotating spool.  

 213802 Seal Kit – Flow Control Valve (Not Shown) (Pre Jan 08’) Ref. 

  No groove in top face of rotating spool.  

2 210422 Hydraulic Filter 18P (Post May ’99) 1 

 210423 Filter Element (not shown) 18P  (Post May ’99) Ref. 

3 909004 Washer Spring M8 4 

4 906301 Washer Flat M8 4 

5 913218 Bolt M6 x 60 2 

6 903202 Nut Nyloc M6 4 

7 800893 Washer Flat ¼" x ½" 8 

8 917308 Screw Set M8 x 20 4 

9 208868 Clamp Plate 1 

10 922204 Screw Cap M6 x 50 2 

11 905201 Nut Wing ¼” UNC 1 

12 208567 Fitting - Hydraulic Nipple 1-1/16" JICM ¾" BSPP 5 

13 903201 Nut Nyloc ¼" 1 

14 207535 Hose ¾" x 1-1/16" JICF x 1-1/16" JICF 90 2 

15 207538 Hose ¾" x 1-1/16" JICF 90 x 1-1/16" JICF 1 

16 207533 Hose ⅜" x ¾" JICM x ¾" JICF 90 1 

17 211676 Hose ¾" x 1-1/16" JICM x 1-1/16" JICF 45 1 

18 211785 Allthread ¼” BSW x 1” LG 2 

19    

20    

21 211786 Adjustable Stop - 4 Outlet (Refer Motor Kit) Ref. 

 211677 Adjustable Stop - 6 Outlet (Refer Motor Kit) Ref. 

22    

23 211784 Hose Kit (include items 14 to 17) Ref. 

24 211783 Hydraulic Motor Kit Ref. 

 

A 

C
o

m
m

o
n

 P
a

rts
 



Hydraulic Motor Assembly – Rexroth 
   Page A74 

  02/08 

 
 
 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 209165 Hydraulic Motor Rexroth AA2FM12 1 

2 208973 Adaptor Plate 1 

3 922318 Screw Button M12 x 40 HD 2 

4 208414 Fitting - Hydraulic Elbow 90° 1-1/16" JICMF      1 

5 902401 Nut M10 4 

6 909005 Washer Spring 10 x 2.35 x 2.4 4 

7 907400 Washer Flat 10 x 18 x 1.2 4 

8 207544 Washer - Impeller Hub 1 

9 932203 Screw Cap M6 x 25 1 

10 908201 Washer Spring ¼" x 1/16" 1 

11 209173 Fitting - Hydraulic Nipple 9/16" UNO ¾" JIC 1 

12 923202 Screw Grub ¼" x ½" 1 

13 209421 Fitting - Hydraulic Plug 9/16" UNO Ref. 

14 209398 Seal Kit - Rexroth motor shaft (with instructions) Ref. 

15 209172 Fitting - Hydraulic Nipple 1-1/16" UNO x 1-1/16" JICM 2 

16 903605 Nut Nyloc M12 2 

17 906601 Washer Flat ½” x 1¼” x 14G 2 

18 211677 Adjustable stop - 6 Outlet 1 

19 209633 Hydraulic Motor Assembly - Rexroth - 6 Outlet Meterbox Ref. 

 



Hydraulic Motor Assembly – Sunfab 
   Page A75 

  07/07 

 

 
 
 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 218716 Hydraulic Motor Sunfab  1 

2 207392 Adaptor Plate 1 

3 922316 Screw Cap M8 X 25 4 

4 218718 Spacer – Motor Mount      1 

5 902401 Nut M10 4 

6 909005 Washer Spring 10 x 2.35 x 2.4 4 

7 907400 Washer Flat 10 x 18 x 1.2 4 

8 207544 Washer - Impeller Hub 1 

9 932203 Screw Cap M6 x 25 1 

10 908201 Washer Spring ¼" x 1/16" 1 

11 207586 Fitting - Hydraulic Nipple 1/2" BSPP ¾" JIC 1 

12 923202 Screw Grub ¼" x ½" 1 

13 208453 Fitting - Hydraulic Plug 1/2" BSPP Ref. 

14 218717 Seal Kit - Sunfab motor shaft (with instructions) Ref. 

15 208567 Fitting - Hydraulic Nipple 3/4" BSPP x 1-1/16" JICM 2 

16 909004 Washer Spring M8 4 

17    

18 211677 Adjustable stop - 6 Outlet 1 

19 218719 Hydraulic Motor Assembly - Sunfab  Ref. 

 

A 

C
o

m
m

o
n

 P
a

rts
 



  Hydraulic Motor Assembly - Volvo  
   Page A76  

  04/14 

 
 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 218220 Hydraulic Motor Volvo F11-12 1 

2 207393 Adaptor Plate 1 

3 917602 Screw Set M12 x 30 2 

4 908601 Washer Spring ½" x 5/32" x 3/32" 2 

5 902401 Nut M10 4 

6 909005 Washer Spring 10 x 2.35 x 2.4 4 

7 907400 Washer Flat 10 x 18 x 1.2 4 

8 207544 Washer - Impeller Hub 1 

9 932204 Screw Cap M6 x 20 1 

10 908201 Washer Spring ¼" x 1/16" 1 

11 211677 Adjustable stop - 4 Outlet 1 

12 209390 Seal Kit - Volvo motor shaft (with instructions) Ref. 

13 207542 Fitting - Hydraulic Nipple ¾" BSPT 1-1/16" JIC 2 

14 207543 Fitting - Hydraulic Nipple ⅜" BSPT ¾" JIC 1 

15 923202 Screw Grub ¼" x ½" 1 

16    

17 230111 Hydraulic Motor Assembly - Volvo - 6 Outlet Meterbox Ref. 



  Blower Assembly 6 Outlet  
   Page A77  

  02/08 

 

ITEM PART NUMBER DESCRIPTION QTY. 

1 207384 Blower Inlet 1 

2 207385 Blower Housing 1 

3 208838 Plenum Chamber 6 Outlet Meterbox 1 

4 207387 Blower Filter 1 

5 215088 Impeller 1 

6 200075 Nutsert M6 x 1mm Thin Sheet 12 

7 206309 Washer Flat M6 x 12.5 9 

8 215653 Cap Vinyl Black 50 x 25 LG 1 

9 800734 Sealant PVC Foam 3.2 x 9.5 (not shown) .8m 

10 903202 Nut Nyloc M6 10 

11 908201 Washer Spring ¼" x 1/16" x 1/16" 12 

12 917203 Screw Set M6 x 25 3 

13 917204 Screw Set M6 x 20 9 

14 811195 Clamp Hose - Worm Drive No. 3 1 

15 906201 Washer Flat ¼" x ¾" 3 

16 207771 Rubber Hose 1 

17 209506 Blower Assembly 6 Outlet Meterbox Ref. 

18 206955 Decal - Safety 1 

19 917207 Screw Set M6 x 16 10 

20  Hydraulic Motor Assembly (Refer to appropriate page) Ref. 

21 207736 Hose Clamp Ref. 

22 207549 Cap – Vinyl Black Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



Variator Adjustment Assembly (Ground Drive) – 2 and 3 Bin 
   Page A78 

  02/08 

 



Variator Adjustment Assembly (Ground Drive) – 2 and 3 Bin 
   Page A79 

  02/08 

 

ITEM PART NUMBER DESCRIPTION 
QTY. 

2 BIN 3 BIN 

1 207637 Housing - 2 Bin 1 - 

 208469 Housing - 3 Bin - 1 

2 207464 Handle Calibration  1 1 

3 207643 Handle Meterwheel 1 1 

4 216102 Latch – Handle (SR Meterbox) 1 1 

5 216782 Latch - Sample Box (SR Meterbox) 1 1 

6 207613 Bush 4 6 

7 207611 Pointer 2 3 

8 207810 Decal - Metershaft 1 1 

9 215888 Sample Box - SR Meterbox (120mm wide) 1 1 

10 207627 Arm 2 3 

11 207572 Clevis 4 6 

12 800325 Buffer 6 6 

13 207559 Decal - Calibration 2 3 

14 207557 Decal - Front Bin 1 1 

 208525 Decal - Middle Bin - 1 

15 207558 Decal - Rear Bin 1 1 

16 207921 Variator Handle 2 3 

 210615 Lock Band Internal – Variator Handle (not shown) Ref. Ref. 

17 917308 Screw Set M8 x 20 LG  2 2 

18 906301 Washer Flat M8  6 6 

19 903302 Nut Nyloc M8 2 2 

20 917412 Screw Set M10 x 20 LG 2 2 

21 909005 Washer Spring M10 2 2 

22 907400 Washer Flat M10 2 2 

23 207570 Cable - Variator (2500LG) (Refer Table) Ref. Ref. 

 207571 Cable - Variator (1580LG) (Refer Table) Ref. Ref. 

 208128 Cable - Variator (1800LG) (Refer Table) Ref. Ref. 

25 923202 Screw Grub ¼" UNC x ½" 4 6 

26 207811 Spring - Compression 2 3 

27 207812 Retainer - Spring 2 3 

28 207612 Variator Adjustment Assembly - 2 Bin Ref. - 

 208468 Variator Adjustment Assembly - 3 Bin - Ref. 

29 932204 Screw Cap M6 x 20 LG 1 1 

30 903202 Nut Nyloc M6 1 1 

31 923209 Screw Grub 10 - 24 UNC x ½" 2 3 

32 215982 Holder – Tee Socket (SR Meterbox) 1 1 

33 215986 Tee Socket – 13mm (SR Meterbox) 1 1 

A 

C
o

m
m

o
n

 P
a

rts
 



Monitor, Sensors and Looms (Ground Drive-Farmscan)  
   Page A80 

  02/13 

 
 



Monitor, Sensors and Looms (Ground Drive-Farmscan)  
   Page A81 

  02/13 

 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 211187 Monitor 2200 Surveillance 1 

2 211188 Monitor 1020 Air Seeder (Head Blockage) 1 

3 209651 Switch-Single Clutch (2 Bin Ground Drive Seeders) Ref. 

 209652 Switch-Dual Clutch (3 Bin Ground Drive Seeders) Ref. 

4 208651 Head Blockage Sensor Kit (Includes 3 way junction box) Ref. 

5 210207 Sensor-Air Pressure (Suitable for all G/D Seeders) 1 

6 210206 Sensor-Fan Speed 1 

7 215733 Sensor-Reed (Metershaft) Drive Shaft Housing Ref. 

8 210205 Sensor-Reed (Ground Speed)  1 

9 210204 Shaft Magnet 1 

10 222473 Magnet Assy-LHS Mount Ref. 

11 210208 Sensor-Low Bin Ref. 

12 924806 Screw S/Tap 3/4x10g PH HD 2 

13 207680 Bracket-Drive Speed Sensor Support 1 

14 222474 Sensor Mount Bracket-LHS Ref. 

15 212084 Monitor Mount Bracket 1 

16 211410 Monitor Securing Knobs 4 

17 216281 Loom-Tractor (Round Deutsch plug at breakaway) Post 05’ 1 

    

18 210515 Loom-Tractor Power (clutch) not shown-used on earlier m/c 1 

19 216279 Loom-Over Implement (Round Dtch plug at b/away) Post 05’ 1 

    

20 216282 Loom-Trailer (Round Deutsch plug at breakaway) Post 05’ 1 

    

21 211988 Bracket-Deutsch Connector Ref. 

22 212825 Washer-Deutsch Connector Ref. 

23 212824 Nut- Deutsch Connector Ref. 

24    

25 220498 Plug Kit Male Alum. (incl. plug/pins/dust cap/etc.) Ref. 

26 220497 Receptacle Kit Fem. Alum. (incl. plug/pins/dust cap/etc.) Ref. 

27 212643 Plug Kit Female Plastic 9 pin (inc. plug/pins/dust cap/etc.) Ref. 

28 212642 Rec. Kit Male Plastic 9 pin (inc. plug/pins/dust cap/etc.) Ref. 

    

30 228151 Plug-Threaded Ref. 

31 221156 Clutch Isolation Kit (3 Bin Ground Drive Assemblies Only) Ref. 

    

Note: Contact the Gason Spare Parts Department for further information on looms before ordering

A 

C
o

m
m

o
n

 P
a

rts
 



Metering Drive Hydraulic Components (VRT) 
Page A82 

07/18 

 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 219095 Line Block (Gold body) Post Mar 08’ 1 

 210677 Line Block (Silver body) Pre Mar 08’ Ref. 

2 219096 Valve Priority flow (Gold body) Post Mar 08’ 1 

 210676 Valve Priority flow (Silver body) Pre Mar 08’ Ref. 

3 219082 Manifold Assy – Hyd. VRT (Gold body) Post Mar 08’ A/R 

 210667 Manifold Assy – Hyd. VRT (Silver body) Pre Mar 08’ Ref. 

4 220021 Manifold Body (Gold body) Post Mar 08’ Ref. 

 211682 Manifold Body (Silver body) Pre Mar 08’ Ref. 

5 219083 Valve – Logic Element (Gold body) Post Mar 08’ Ref. 

 211681 Valve – Logic Element (Silver body) Pre Mar 08’ Ref. 

6 219086 Valve – Manual Overide (Gold body) Post Mar 08’ Ref. 

 211685 Valve – Manual Overide (Silver body) Pre Mar 08’ Ref. 

7 219084 Valve – Proportional (Gold body) Post Mar 08’ Ref. 

 211683 Valve – Proportional (Silver body) Pre Mar 08’ Ref. 

8 219085 Coil (Gold body) Post Mar 08’ Ref. 

 211684 Coil (Silver body) Pre Mar 08’ Ref. 

9 211686 ‘O’ Ring Ref. 



Metering Drive Hydraulic Components (VRT) 
Page A83 

07/18 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

10 211687 Roll Pin Ref. 

11 212081 Controller Extension (Post  Jan 2001) Ref. 

12 210672 Controller (Pre Jan 2001) Ref. 

13 211422 Hydraulic Motor Ref. 

14 207586 Fitting Hyd. Nipple ½”BSPPM x ¾”JICM Ref. 

15 208302 Fitting Hyd. Elbow ¾”JICM x ¾”JICF 90Deg. Ref. 

16 208568 Fitting Hyd. Adaptor ¾”BSPPM x 1-1/16”JICF 1 

17 210424 Fitting Hyd. Nipple ¾”BSPPM x ¾”JICM 1 

18 208567 Fitting Hyd. Nipple ¾”BSPPM x 1-1/16”JICM 1 

19 208414 Fitting Hyd. Elbow 1-1/16”JICM x 1-1/16”JICF 90Deg. 2 

20  Hydraulic Filter Ref. 

21 208436 Fitting Hyd. Nipple 3/4”BSPTM x ¾”JICM 1 

22 209694 Valve - Check 1 

23 206626 Fitting Hyd. Adaptor ¾”BSPTM x 1-1/16”JICF 1 

24 208426 Fitting Hyd. Tee 1-1/16” JICFMM 1 

25 902301 Nut M8 6 

26 906301 Washer Flat  5/16” x 7/8” x 16G 6 

27 50805 Allthread M8 (190,245 or 320LG) 3 

28 913212 Screw Set M6 x 40 A/R 

29 206309 Washer Flat M6 x 12.5 A/R 

30 208614 Clamp Double A/R 

31 903202 Nut Nyloc M6 A/R 

32 227573 Extension-Hyd. Spacer (not required if P/Planter fitted) A/R 

33 208434 Fitting Hyd. Elbow. 1/2” BSPPM x ¾” JICM 90 Deg. 1 

 

Metering Drive Hydraulic Hoses – VRT Seeder 
   

 
ITEM 

H1 H2 H3 

MODEL 
PRESSURE 

(Qty 1) 
RETURN 

(Qty 1) 
FRONT BIN 

(Qty 2) 
MIDDLE BIN 

(Qty 2) 
REAR BIN 

(Qty 2) 

1860RT 2 BIN 210694 210586 210586 - 210585 

1860RT 3 BIN 210694 210586 210586 210840 210586 

1860FT 2 BIN 210694 210694 210586 - 210585 

1860FT 3 BIN 210694 210694 210586 210840 210586 

1880/90RT 2 BIN 211363 210841 211364 - 210585 

1880/90RT 3 BIN 211363 210841 211364 210840 211365 

1880/90FT 2 BIN 211363 211363 211364 - 210585 

1880/90FT 3 BIN 211363 211363 211364 210840 211365 

2120/50RT 2 BIN 212601 210586 211364 - 211364 

2120/50RT 3 BIN 212601 210586 211364 210585 210694 

2120/50FT 2 BIN 212601 212601 211364 - 211364 

2120/50FT 3 BIN 212601 212601 211364 210585 210694 

2170/2210RT 3 BIN 233596 210586 211364 211364 233596 

2170/2210FT 3 BIN 212601 212601 211364 211364 233596 

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox - Metering Drive Components (VRT) 
Page A84 

03/12 

 
 
 

 
  



SR Meterbox - Metering Drive Components (VRT) 
Page A85 

03/12 

ITEM PART NUMBER DESCRIPTION QTY. 

1  Hydraulic Motor (refer Hydraulic Components) Ref. 

2 215575 Mount Bracket – Hydraulic Motor  1 

3 215405 Support Bracket – Hydraulic Motor SR M/box (Pre Mar 08’) Ref. 

4    

5 913612 Bolt M12 x 40 2 

6    

7 907404 Screw Set M10 x 30 2 

8 903605 Nut Nyloc M12 2 

9 903406 Nut Nyloc  M10 2 

10 907413 Washer Flat 10 x 30 x  3 2 

11 923202 Screw Grub ¼”UNC x ½” 8 

12 210687 Sprocket 13T x 26 Pulse Target 1 

13 217774 Mount Kit Front – VRT Motor SR M/box (Post Mar 08’) Ref. 

 215932 Mount Kit Front – VRT Motor SR M/box (Pre Mar 08’) Ref. 

14 210535 Sprocket Nylon 25T 1 

15 216449 Cover – LH Side Sprocket SR Meterbox (Pre Mar 08’) Ref. 

16 210600 Decal – Beware Metershaft 1 

17 217647 Cover – LH Side Sprocket SR Meterbox (Post Mar 08’) A/R 

 219874 Cover Modified–Suits 1880/90 3 bin VRT (middle bin only) A/R 

18 217648 Cover – RH Side Sprocket SR Meterbox (Post Mar 08’) A/R 

19    

20    

21 917308 Screw Set M8 x 20 4 

22 906301 Washer Flat M8 4 

23 909004 Washer Spring 4 

24 917305 Screw Set M8 x 15 3 

25    

26 917326 Screw Set M8 x 30 S/S 2 

27 909006 Washer Spring M8 S/S 2 

28 210679 Collar – Sprocket Locking 2 

29 210684 Sprocket Nylon 10T 1 

30 211392 Key Steel 3/16” x 3/16” x 35mm 2 

31 210680 Collar – Sprocket Backing 2 

32 8001095 Screw Tek 14-20x22mm (Pre Mar 08’) 5 

33 216451 Cover – RH Side Sprocket (Std.) SR Meterbox (Pre Mar 08’) 1 

34 210709 Decal – Sprocket Ratio 1 

35 207456 Sprocket Nylon 21T 1 

36 811160 Chain ½” 40 ASA Ref. 

37 811173 Chain Link 40 ASA Ref. 

38 210411 Clamp 1 

39 913416 Bolt M10 x 100 2 

40 917308 Screw Set M8 x 20 2 

A 

C
o

m
m

o
n

 P
a

rts
 



SR Meterbox - Metering Drive Components (VRT) 
Page A86 

03/12 

 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

41 909004 Washer Spring M8 5 

42 906301 Washer Flat M8 5 

43 210531 Support Bracket – Hyd. Manifold (1880-2150) Ref. 

44    

45 907400 Washer Flat M10 2 

46 903406 Nut Nyloc M10 2 

47    

48    

49    

50    

51    

52    

53    

54    

55    

56    

57 907202 Washer Flat M4 x 9 (Spacer) A/R 

    

    

 
 

VRT Wheel Target Components 1860 
1880- 
2150 

70 217298 Wheel Target 38 Pulse (split) 2 - 

 213831 Wheel Target 42 Pulse (split) - 2 

71 211348 Proximity Sensor Bracket 1 1 

 227738 Proximity Sensor Bracket to suit 1890RT CTC 2m  1 

72 211690 Target Spacer 4 5 

73 907400 Washer Flat M10 x 18 4 5 

74 909005 Washer Spring M10  4 5 

75 917413 Screw Set M10 x 45 4 5 

76 917204 Screw Set M6 x 20 4 4 

77 213832 Tab Joiner-Split Target 2 2 

78 903202 Nut Nyloc M6 4 4 

79 917602 Screw Set M12 x 30 2 2 

80 906601 Washer Flat M12 4 4 

81 903605 Nut Nyloc M12 2 2 

     

     

 

C
o

m
m

o
n

 P
a

rts
 



Calibration Housing Assembly (VRT) 
Page A87 

07/21 

 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 209341 Housing Calibration 1 

2 210682 Handle Sprocket Ratio 1 

3 216102 Latch - Handle 1 

4 216782 Latch – SR Sample Box 1 

5 210600 Decal Beware Metershaft  1 

6 215888 Sample Box 1 

7 917308 Screw Set M8 x 20 LG  2 

8 906301 Washer Flat M8  6 

9 903302 Nut Nyloc M8 2 

10 932204 Screw Cap M6 x 20 LG 1 

11 903202 Nut Nyloc M6 1 

12 917412 Screw Set M10 x 20 LG 2 

13 909005 Washer Spring M10 2 

14 907400 Washer Flat M10 2 

15 800325 Buffer 6 

16 924402 Screw S/Tap 3/8x8g Pan PH 2 

17 210689 Calibration Housing Assembly Ref. 

18 215982 Holder – Tee Socket (SR Meterbox) 1 

19 215986 Tee Socket – 13mm (SR Meterbox) 1 

 237835 Tee Socket Short– 13mm (1760RT Seeder) Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



Monitor, Pod, Sensors and Looms (VRT-Farmscan 3500) 
Page A88 

02/13 

 
 



Monitor, Pod, Sensors and Looms (VRT-Farmscan 3500) 
Page A89 

02/13 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 211534 Monitor Canlink 3000 (VRT control) Ref. 

 216560 Monitor Canlink 3500 (VRT control released July 2006) Ref. 

    

2 213915 Pod-Trailer Control VRT (3000 AX Model Post Dec. 2001) Ref. 

 216563 Pod-Trailer Control VRT (3500 Model released July 2006) Ref. 

3 210673 Remote Calibration Box 1 

4 213930 Sensor-Air Pressure (Suitable for all VRT Seeders) 1 

5 222473 Magnet Assy-LHS Mount 1 

6 210666 Sensor-Proximity (Motor & Wheel) Ref. 

7 215733 Sensor-Reed (Metershaft) Drive Shaft Housing Ref. 

8 222474 Sensor Mount Bracket-LHS Ref. 

9 228151 Plug-Threaded Ref. 

10 209651 Optional Run/Hold Switch Ref. 

11 210208 Sensor-Low Bin Ref. 

12 210206 Sensor-Fan Speed 1 

13 924806 Screw S/Tap 3/4x10g PH HD 2 

14 212085 Monitor Mount Bracket Ref. 

15 211410 Monitor Securing Knobs Ref. 

16 211188 Monitor 1020 Air Seeder (Head Blockage) 1 

17 208651 Head Blockage Sensor Kit (Includes 3 way junction box) Ref. 

18 211988 Bracket-Deutsch Connector Ref. 

19 212825 Washer-Deutsch Connector Ref. 

20 212824 Nut- Deutsch Connector Ref. 

21 211689 Loom-Tractor (Standard on all VRT Seeders) 1 

22 210661 Loom-Over Implement (Standard on all RT VRT Seeders) A/R 

23 214933 Loom-Trailer Breakaway to Pod 1 

24 214934 Loom-Trailer Head Blockage & Worklight 1 

25 214935 Loom-Trailer Pod to Sensors & Motor Control 1 

26    

27 212641 Plug Kit Male Alum. 9 pin (includes plug/pins/dust cap/etc.) Ref. 

28 212640 Receptacle Kit Female Alum. (incl. plug/pins/dust cap/etc.) Ref. 

29 212643 Plug Kit Female Plastic 9 pin (inc. plug/pins/dust cap/etc.) Ref. 

30 212642 Recep.Kit Male Plastic 9 pin (inc. plug/pins/dust cap/etc.) Ref. 

31    

32    

33    

34    

35    

36    

37    

38    

A 

C
o

m
m

o
n

 P
a

rts
 



Monitor, Pod, Sensors and Looms (VRT-Farmscan 3500) 
Page A90 

02/13 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

39 913416 Bolt M10 x 100 4 

40 917308 Screw Set M8 x 20 2 

41 909004 Washer Spring M8 2 

42 906301 Washer Flat M8 2 

43    

44 917207 Screw Set M6 x 16 2 

45 907400 Washer Flat M10 4 

46 903406 Nut Nyloc M10 4 

47 210410 Bracket Low – VRT Pod 1 

48 903202 Nut Nyloc M6 4 

49 800893 Washer Flat M6 4 

50    

51    

52 917204 Screw Set M6 x 20 2 

53 8001222 Washer Flat M6 x 16 x 1mm Ref. 

54 210409 Bracket Top – VRT Pod 1 

55 210588 Clamp Long 2 

56 210408 Cover VRT Pod 1 

    

    

A 

C
o

m
m

o
n

 P
a

rts
 

 



 
    

   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank

A 

C
o

m
m

o
n

 P
a

rts
 



Monitor, ECU, Sensors and Looms (VRT-Topcon X20 &E15) 
Page A92 

02/13 

 
  



Monitor, ECU, Sensors and Looms (VRT-Topcon X20 &E15) 
Page A93 

02/13 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 219294 Monitor Topcon X20 (Tractor Mounted) Ref. 

2 219308 Electronic Control Unit – MDECU (Seeder Mounted) Ref. 

3 219310 Remote Calibration Switch Box 1 

4 219309 Sensor-Air Pressure (Suitable for all VRT Seeders) 1 

5    

6 219318 Sensor-Proximity (Motor & Wheel) Ref. 

7 220375 Sensor-Shaft Speed & Fan Speed (Brass) Ref. 

8 220474 Adaptor-Threaded Ref. 

9 222473 Magnet Assy-LHS Mount  

10 219431 Washer-Low Bin Sensor Mount (inside & outside of bin) Ref. 

11 219316 Sensor-Low Bin Ref. 

12 222474 Sensor Mount Bracket-LHS Ref. 

13 219303 Cable –Comms Grey (Topcon X20) Ref. 

14 219297 Monitor Mount Bracket Ref. 

15 219301 Interface-Seed Rate  Ref. 

16 210588 Bracket-Clamp Long 2 

17 228151 Plug-Threaded Ref. 

18 219263 Bracket-AMP Connector Ref. 

19 219262 Bracket-MDECU Mount 1 

20 219295 Loom-Power Harness (Topcon X20)  

21 219305 Loom-Tractor (Topcon X20) 1 

22 219287 Loom-Over Implement (Suits RT VRT Seeders) A/R 

23 219312 Loom-Trailer Breakaway to MDECU 1 

24    

25 219311 Loom-Trailer MDECU to Sensors & Control (not shown) 1 

26    

27    

28 207877 Loom-Worklight Tractor (Not Shown) Ref. 

29 207878 Loom-Worklight Over Implement Ref. 

30 207879 Loom-Worklight Trailer  Ref. 

33 913416 Bolt M10 x 100 4 

34 907400 Washer Flat M10 4 

35 903406 Nut Nyloc M10 4 

36 917204 Screw Set M6 x 20 4 

37 8001222 Washer Flat M6 8 

38 903202 Nut Nyloc M6 4 

39 223714 Monitor Topcon Eagle E15 1 

40 223715 Arm-Monitor Mount 1 

 223716 Base-Monitor Mount 1 

41 223706 Loom-Tractor Adaptor Harness (Eagle E15) 1 

    

A 

C
o

m
m

o
n

 P
a

rts
 



Seeder Sensors and Looms (VRT-Trimble/Dickey John-IntelliAg) 
Page A94 

10/14 

 

 
 
 
 

Jan 2010 - Jan 2013 



Seeder Sensors and Looms (VRT-Trimble/Dickey John-IntelliAg) 
Page A95 

10/14 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 222592 Metershaft Assy-4 Outlet with Shaft Application Rate Ref. 

 222593 Metershaft Assy-6 Outlet with Shaft Application Rate Ref. 

 223363 Metershaft Assy-4 Out. L/Seeds with Shaft Application Rate Ref. 

 223364 Metershaft Assy-6 Out. L/Seeds with Shaft Application Rate Ref. 

2 222337 Planter ECU Module Ref. 

3 222173 Seeder Base Kit  (not shown-incl. main loom and module) 1 

4 222176 Sensor-Air Pressure  1 

5 222333 Brkt-Air Pressure Sensor Mnt 1 

6 222755 Sensor-Proximity (Wheel) 1 

7 222174 Application Rate Sensor Ref. 

8 917214 Screw Set M6 x 20 S/S 3 

9 903204 Nut Nyloc M6 S/S 3 

10 907204 Washer Flat M6 S/S 3 

11 222175 Sensor-Low Bin Ref. 

12 222177 Sensor-Fan Speed 1 

13 924806 Screw S/Tap 3/4x10g PH HD 4 

14 222339 Mount Bracket-Low Bin Sensor Ref. 

15 219262 Mount Bracket-Planter Module 1 

16 210588 Bracket-Clamp 2 

17 222439 Sleeve- Sensor Adaptor 1 

18 211988 Bracket-Deutsch Connector Ref. 

19 212825 Washer-Deutsch Connector Ref. 

20 212824 Nut- Deutsch Connector Ref. 

21    

22 222172 Loom-Over Implement (Standard on all RT VRT Seeders) A/R 

23 227363 Loom-Seeder Module to Front of Seeder 9m 1 

24 222171 Tractor Base Kit-Intelliag 1 

25 907206 Washer Flat M5 x 10 S/S Ref. 

26 903203 Nut Nyloc M5 S/S Ref. 

27 222591 Handle - Extension 1 

28 917308 Screw Set M8 x 20 ZP 4 

29 903302 Nut Nyloc M8 4 

30 222590 Bracket – Torque Arm 1 

31 222589 Shaft - Drilled 1 

32 923219 Screw Grub ¼”UNF x ½” lg 1 

33 917214 Screw Set M6 x 20 4 

34 907204 Washer Flat M6 4 

35 903204 Nut Nyloc M6 4 

36  Tractor ECU Ref. 

37  Master Switch Ref. 

38  Monitor Ref. 

39  Ignition Switch Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



Seeder Sensors and Looms (VRT-Trimble Field IQ) 
Page A96 

10/14 
 

Post   Jan 2013  



Seeder Sensors and Looms (VRT-Trimble Field IQ) 
Page A97 

10/14 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 222592 Metershaft Assy-4 Outlet with Shaft Application Rate Ref. 

 222593 Metershaft Assy-6 Outlet with Shaft Application Rate Ref. 

 223363 Metershaft Assy-4 Out. L/Seeds with Shaft Application Rate Ref. 

 223364 Metershaft Assy-6 Out. L/Seeds with Shaft Application Rate Ref. 

2 228584 Field IQ Rate Control Kit (module & short loom) Ref. 

3 228792 Mount Plate-Rate Mod. (1 plate per 2 control modules) Ref. 

4 228592 Sensor-Air Pressure  1 

5 917208 Screw–Taptite M6 x 30 2 

6 228591 Sensor-Fan Speed 1 

7 222174 Application Rate Sensor Ref. 

8 228593 Sensor-Low Bin Ref. 

9 219431 Washer-Low Bin Sensor Mount (inside & outside of bin) Ref. 

10  Trimble Monitor FMX or FM1000 Ref. 

11 228588 Cab Kit-Field IQ (Trimble Supplied) Ref. 

12    

13 917204 Screw Set M6 x 20 4 

14 206309 Washer Flat M6 4 

15 903202 Nut Nyloc M6 4 

16 219262 Mount Bracket-Planter Module 1 

17 210588 Bracket-Clamp 2 

18 229690 Identification Tag-Bin 1 1 

 229691 Identification Tag-Bin 2 1 

 229692 Identification Tag-Bin 3 Ref. 

 229693 Identification Tag-Bin 4 Ref. 

19 228586 Loom-CAN Extension 9m (Seeder) 1 

20 228614 Connector-Male Housing Adaptor (RT qty 2 / FT qty 1) Ref. 

21 228612 Connector-Fem. Housing Adaptor (RT qty 1 / FT qty 0) Ref. 

22 229878 Bracket-Connector Mount (RT qty 1 / FT qty 0) Ref. 

23 229949 Kit-Connector Bracket (include fasteners & Inst. Sketch) Ref. 

24 228613 Loom-CAN Extension Over-Imp.15m (RT qty 1 / FT qty 0) Ref. 

25    

26 906301 Washer Flat M8 Ref. 

27 222591 Handle - Extension 1 

28 917308 Screw Set M8 x 20 ZP Ref. 

29 903302 Nut Nyloc M8 Ref. 

30 222590 Bracket – Torque Arm 1 

31 222589 Shaft - Drilled 1 

32 923219 Screw Grub ¼”UNF x ½” lg 1 

33 913416 Bolt M10 x 100 4 

34 907400 Washer Flat M10 4 

35 903406 Nut Nyloc M10 4 

    

A 

C
o

m
m

o
n

 P
a

rts
 



Seeder Sensors and Looms (VRT-John Deere Dry Rate Controller) 
Page A98 

08/15 

 
 



Seeder Sensors and Looms (VRT-John Deere Dry Rate Controller) 
Page A99 

08/15 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

1 222592 Metershaft Assy-4 Outlet with Shaft Application Rate Ref. 

 222593 Metershaft Assy-6 Outlet with Shaft Application Rate Ref. 

 223363 Metershaft Assy-4 Out. L/Seeds with Shaft Application Rate Ref. 

 223364 Metershaft Assy-6 Out. L/Seeds with Shaft Application Rate Ref. 

2 229870 Kit-JD Dry Rate Controller 1 

3    

4 213930 Sensor-Air Pressure (round sensor post Dec. 2014) 1 

5 924806 Screw–S/Tap 3/4x10g PH ZP 4 

6 210206 Sensor-Fan Speed 1 

7 222175 Sensor-Low bin Ref. 

8 917214 Screw Set M6 x 20 S/S (qty/bin) 3 

9 903204 Nut Nyloc M6 S/S (qty/bin) 3 

10 907204 Washer Flat M6 S/S (qty/bin) 3 

11 222339 Mount Bracket-Low Bin Sensor Ref. 

12 907206 Washer flat M5 x 10 S/S (qty/sensor) 2 

13 903203 Nut Nyloc M5 S/S (qty/sensor) 2 

14 913218 Bolt M6 x 60 Z/P 2 

15 206309 Washer Flat M6 4 

16 903202 Nut Nyloc M6 2 

17    

18 219262 Mount Bracket-Planter Module 1 

19 210588 Bracket-Clamp 2 

20 913416 Bolt M10 x 100 4 

21 907400 Washer Flat M10 4 

22 903406 Nut Nyloc M10 4 

23 227316 Loom-Sensor Input Short (Air Press., Low Level 2,3,4) 1 

 227317 Loom-Sensor Input Long (App.Rate, PWM, Fan, Low Lev.1) 1 

24 228748 Loom-John Deere Ready Adaptor 1 

25 230583 Quick Reference Guide (not shown) Ref. 

26 222174 Application Rate Sensor Ref. 

27 222591 Handle - Extension 1 

28 917308 Screw Set M8 x 20 ZP Ref. 

29 903302 Nut Nyloc M8 Ref. 

30 222590 Bracket – Torque Arm 1 

31 222589 Shaft - Drilled 1 

32 923219 Screw Grub ¼”UNF x ½” lg 1 

33 229874 Harness Kit-Implement 3m Extension 1 

34 229876 Loom-3m SOBUS Over Imp. Adaptor Ref. 

35 229882 Harness Kit-10m Extension (Qty 1 for FT or 2 for RT) Ref. 

36 229883 Harness Kit-2m Extension 1 

37 229877 Connector Housing-ISO 11783-2 Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



Seeder Sensors and Looms (VRT-John Deere Dry Rate Controller) 
Page A100 

08/15 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

38 229875 Brkt-Connector Mount (JD Design-Green) Ref. 

39    

40 229867 Master Switch-Floor Mount (PF81045) Ref. 

41 229865 Harness-DRC Module Connection (PFP10819) Ref. 

42 229864 Seeder Module-Dry Rate Controller (PFA10108) Ref. 

43    

44 - Monitor-John Deere GS3 (2630) Ref. 

45 - 
Tractor Harness-Master Switch & Constant Power. 
Consult your JD dealer for specific part/no. Part number may 
vary depending tractor model.  

Ref. 

46 229878 Brkt-Connector Mount (Gason Design-Blue) Ref. 

47 229949 Kit-Connector Brkt (with fasteners) 1 

48 229855 Scale Kit - 15kg (Pre Nov. 2014) Not Shown. Ref. 

    

 
 

ITEM PART NUMBER DESCRIPTION DESCRIPTION QTY. 

50 229884 Sample Box-Large Capacity 1 

51 229906 Brkt-Spacer 1 

52 216782 Latch Ref. 

53 917308 Screw Set M8 x 20 Ref. 

54 906301 Washer Flat Ref. 

55 903302 Nut Nyloc M8 Ref. 

56 917305 Screw Set M8 x 15 2 

57    

A 

C
o

m
m

o
n

 P
a

rts
 



Primary Hose Support Assembly 
Page A101 

08/09 

 

ITEM PART NUMBER DESCRIPTION QTY. 

1 217373 Hose Support  – High  (Shown) 1 

 217203 Hose Support  – Low  (Not Shown) Ref. 

2 217374 Rubber Strap Standard 810mm lg 1 

3 217403 Tie Down 1 

4 917203 Screw Set M6 x 25 4 

5 217375 Side Plate 1 

6 903202 Nut Nyloc M6 4 

7 221733 Hyd. Support Bracket Upper 1 

8 221732 Hyd. Support Bracket Lower 1 

9 206523 Buckle 1 

10 216285 Strap –Hose Holder 1 

11 922313 Screw Cap M8 x 20 Button Hd 1 

12 906301 Washer Flat M8 2 

13 903302 Nut Nyloc M8 1 

14 217374 Rubber Strap Short Swing Style 540mm lg (superseded) Ref. 

15 217376 Hose Support Assembly – High  (Shown) 1 

 217202 Hose Support Assembly – Low  (Not Shown) Ref. 

16 217991 Side Plate (Insert box) for 1860RT CT 2 

17 217990 Rubber Strap 975mm lg (Insert box) for 1860RT CT 1 

18 217993 Hose Support  – Wide  (Insert box) for 1860RT CT Ref. 

19 217989 Hose Support Assembly – Wide (Insert box) for 1860RT CT Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



Scale Kit – Post Aug. 2014 (12kg) 
Page A102 

07/14 

 

ITEM PART NUMBER DESCRIPTION QTY. 

1 205818 Rivet Open  Alum  5/32" 10 

2 206309 Washer Flat M6 X 12.7 Z/P 6 

3 206465 Buckle Side Release 25mm 1 

4 206523 Buckle 25mm Tri-Glide 1 

5 207431 Decal Gason 120 X 65 1 

6 210599 Weight Test-2 Kg 1 

7 215567 Knob 4 Star  M8 2 

8 221785 Container430x350x170 Red 1 

9 221786 Frame - Scale 1 

10 221788 Clamp 1 

11 222025 Strap Scale Kit A/Seeder 1 

12 222027 Decal Disclaimer - Scale 1 

13 222032 Handle Suitcase - Plastic 173mm 1 

14 230112 Scale - 12kg 10 Gram Display 1 

15 230113 Brkt - Scale Mnt Adaptor 2 

16 800831 Tie-Cable Nat. 95 4 

17 801124 Grommet-Eg 36 4 

18 903202 Nut Nyloc M6 6 

19 906105 Washer Flat 5/32 X 9/16 X 18G 10 

20 917207 Screw Set M6x16 Hex Gr8.8 Z/P 6 

21 230114 Scale Kit (Post August 2014) Ref. 

- 230151 Battery twin pack D Cell (2 x twin pack D Cell batteries req’d) Ref. 



Scale Kit – Pre Aug. 2014 (6kg) 
   Page A103 

  07/14 

 
 

ITEM PART NUMBER DESCRIPTION QTY. 

1 205818 Rivet Open Alum.  5/32" 10 

2 206465 Buckle Side Release 25mm 1 

3 206523 Buckle 25mm Tri-Glide 1 

4 207431 Decal Gason 120 X 65 1 

5 210599 Weight Test-2 kg 1 

6 215567 Knob 4 Star  M8 2 

7 221745 Scale Salter Model 405-6 1 

8 221785 Container 430x350x170 Red 1 

9 221786 Frame - Scale 1 

10 221788 Clamp 1 

11 222025 Strap Scale Kit Air Seeder 1 

12 222027 Decal Disclaimer - Scale 1 

13 222032 Handle Suitcase - Plastic 173mm 1 

14 906105 Washer Flat 5/32 x 9/16 x 18G 10 

15 221784 Scale Kit (Post August 2009) Ref. 

- 207817 Scale Kit  (Pre August 2009) – Includes Scale  GPN:214821  Ref. 

A 

C
o

m
m

o
n

 P
a

rts
 



  Coupling – Primary Hose Hitch Assembly – 4 Outlet 
   Page A104 

07/06 

 

 
 
 
 
 
 

ITEM PART NUMBER DESCRIPTION QTY. 

1 207630 Hose Coupling 1 

2 207631 Gasket 2 

3 210249 Rivet Ø4.8 6 

4 210247 Latch Toggle 2 

5 917310 Screw Set M8 x 30 LG 4 

6 902301 Nut M8 4 

7 207635 Blanking Plate 2 

8 207645 Coupling Assembly Ref. 

9 207628 Coupling - Hose End Ref. 

10 210248 Hook 2 

11 206291 Rivet Blind Ø4.8 2 

 



Coupling – Primary Hose Hitch Assembly 2 Outlet 
   Page A105 

07/06 

 
 

ITEM PART NUMBER DESCRIPTION QTY. 

1 209121 Hose Coupling 1 

2 207631 Gasket 1 

3 210249 Pop Rivet  3 

4 210247 Latch Toggle 1 

5 917310 Screw Set M8 x 30 2 

6 902301 Nut M8 2 

7 207635 Blanking Plate 1 

8 209122 Bracket - Hose Coupling Support 1 

9 207645 Coupling Assembly Ref. 

10 917308 Screw Set M8 x 20 x 1.25 4 

11 903302 Nut Nyloc M8 4 

12 206291 Rivet Blind Ø4.8 1 

13 209169 Coupling Kit - Primary Hose 2 Outlet Ref. 

14 210248 Hook 1 

A 

C
o

m
m

o
n

 P
a

rts
 



Distribution System 
  Page A106 

03/10 

 

ITEM PART NUMBER DESCRIPTION QTY. 

1 207645 Coupling - Primary Hose (4 outlet) Ref. 

2  Hitch - Implement (1830/50RT shown) Ref. 

3 207528 Hose - Primary Ø76.2  A/R 

4 812204 U-Bolt M16 A/R 

5 903930 Nut Nyloc M16 A/R 

6 211282 Splitters Primary 2 Outlet Ø51 (Blue) A/R 

 207273 Splitters Primary 3 Outlet Ø44.5 (Grey) A/R 

 207274 Splitters Primary 4 Outlet Ø44.5 (Grey) A/R 

 207275 Splitters Primary 5 Outlet Ø44.5 (Grey) A/R 

7 917309 Screw M8 x 25 LG A/R 

8 902301 Nut M8 A/R 

9 207622 Support Splitter A/R 

 

Note: Refer to options 
section for details on 

urea spreader kit. 

 



Distribution System 
  Page A107 

03/10 

ITEM 
PART 

NUMBER 

 
DESCRIPTION 

 

SPLITTER 
OUTLETS 

2 3, 4 & 5 

10 213801 U-Bolt M10 A/R A/R 

11a 903406 Nut Nyloc M10 A/R A/R 

11b 906404 Washer Flat M10 A/R A/R 

11c 909004 Washer Spring M8 A/R A/R 

11d 906301 Washer Flat 5/16” x 7/8” x 16G A/R A/R 

12 810299 Tie Nylon 9mm x 660 LG A/R A/R 

13 211293 Hose Secondary Ø51 A/R - 

 207529 Hose Secondary Ø44.5 - A/R 

14 212385 Support Pipe - Secondary Manifold Ø51 (Blue) Std Height A/R - 

 211281 Support Pipe - Secondary Manifold Ø51 (Blue) Low Profile Special - 

 207547 Support - Pipe Secondary Manifold Ø44.5 (Grey) - A/R 

 213815 Support Pipe - Secondary Manifold Ø44.5 (Grey) Low Profile - Special 

15 207649 Bracket Secondary Manifold Support A/R A/R 

16 210118 Clamp Exhaust Ø51 A/R - 

 207548 Clamp Exhaust Ø44.5  A/R 

17 213628 Secondary Head Support Kit - Ø51 (Blue Pipe) A/R - 

 207722 Secondary Head Support Kit - Ø44.5 (Grey Pipe) - A/R 

18 223100 Hose Clamp A/R A/R 

19 210219 Clip Tube (suits Grey Hose) A/R A/R 

20 212543 Blank Manifold 3-9 Outlet Ø51 (No Ports) A/R - 

 207582 Blank Manifold 3-9 Outlet Ø44.5 (No Ports)  - A/R 

 212544 Blank Manifold 10-12 Outlet Ø51 (No Ports) A/R - 

 208928 Blank Manifold 10-12 Outlet Ø44.5 (No Ports) - A/R 

21 207797 Port 1” BSPT A/R A/R 

22 207583 Cap Secondary Manifold A/R A/R 

23 210218 Hose Ø32 ID H/Duty Smooth Bore (Grey) Post Jan ‘99 A/R A/R 

24 207851 Hose Ø32 ID Poly Hose (Black) Pre Jan ‘99  Ref. 

25 811574 Hose Ø35 ID Flexible Hose (Black) Pre Jan ‘99 - Ref. 

26 211693 Sleeve Adaptor Secondary Splitter (Ø51 ID to Ø44.5 OD) Ref. Ref. 

27 208181 Plug – Blank off   

28 211296 Primary Splitter 2 Outlet Kit (Ø51) A/R  

 207733 Primary Splitter 3 Outlet Kit (Ø44.5) - A/R 

 207734 Primary Splitter 4 Outlet Kit (Ø44.5) - A/R 

 207735 Primary Splitter 5 Outlet Kit (Ø44.5) - A/R 

  (Includes all fixing hardware and ties)   

                               Secondary Head Manifold Assemblies – Ø 51 

29 212553 Secondary Head 3 Outlet A/R - 

 212554 Secondary Head 4 Outlet A/R - 

 212555 Secondary Head 5 Outlet A/R - 

 212556 Secondary Head 6 Outlet A/R - 

 212557 Secondary Head 7 Outlet A/R - 

 212558 Secondary Head 8 Outlet A/R - 

 212559 Secondary Head 9 Outlet A/R - 

 212560 Secondary Head 10 Outlet A/R - 
 

A 

C
o

m
m

o
n

 P
a

rts
 



Distribution System 
  Page A108 

03/10 

ITEM 
PART 

NUMBER 

 
DESCRIPTION 

 

SPLITTER 
OUTLETS 

2 3, 4 & 5 

 212561 Secondary Head 11 Outlet A/R - 

 212562 Secondary Head 12 Outlet A/R - 

                                      Secondary Head Manifold Assemblies – Ø44.5 (complete assy) 

29 207903 Secondary Head 3 Outlet - A/R 

 207904 Secondary Head 4 Outlet - A/R 

 207905 Secondary Head 5 Outlet - A/R 

 207906 Secondary Head 6 Outlet - A/R 

 207907 Secondary Head 7 Outlet - A/R 

 207908 Secondary Head 8 Outlet - A/R 

 207909 Secondary Head 9 Outlet - A/R 

 209610 Secondary Head 10 Outlet - A/R 

 209611 Secondary Head 11 Outlet - A/R 

 209612 Secondary Head 12 Outlet - A/R 

30 209051 Extension Kit A/R A/R 

31 209044 Bracket - Extension A/R A/R 

     

 

Sowing Boot Options (Bolt on Range Only) QTY 

35 210233 Single Boot Bolt-on to suit Gason Shank (includes Hardware) A/R 

36 210234 Dual Boot Bolt-on to suit Gason Shank (includes Hardware) A/R 

37 209644 Clamp - Sowing Boot to suit Scaritill Shank A/R 

 210528 Clamp - Sowing Boot to suit Cultimaster Shank A/R 

38 210243 Weld-on Secondary Boot - Deep Banding A/R 

39 210407 Adaptor - knock on used to adapt Ø35 ID Black Flexible Hose to Sowing Boot A/R 

40 211909 Sowing Boot 1 

41 217260 Sowing Boot - Dual Rubber 1 

42 211908 Plate Assembly 1 

43   Single Dual 

44 917309 Screw Set M8 x 25 LG - 2 

45 903302 Nut Nyloc M8 1  3 

46 917311 Screw Set M8 x 40 LG 1  1 

 

 



 
    

   

 
 

 

 
 

 
 

 

OPTIONAL PARTS 
 
 

 

  

 

 

 

 

 

 

F O
P

T
IO

N
A

L
 P

A
R

T
S

 

SECTION 



Auger Assembly Kit 1760/1860/1890/2120/2150 
Page F52 

 

01/22 

 
 

ITEM 
PART  

NUMBER 
DESCRIPTION 

QTY 

8” AUGER 8” AUGER 9” AUGER 

1760RT 1860RT 1860FT 
1880/90

RT 
1880/90

FT 
2120/50

RT 
2120/50

FT 

1 208456 Auger Assembly - 8” Loading 1 1 1 - - - - 

 212466 Auger Assembly - 8” Loading - - - 1 1 - - 

 216205 Auger Assembly - 9" Loading - - - - - 1 1 

2 237695 Arm Assembly - 8" Auger 1760 1 - - - - - - 

 217613 Arm Assembly - 8" Auger 1860 - 1 1 - - - - 

 217206 Arm Assembly - 8" Auger - - - 1 1 - - 

 216207 Arm Assembly - 9" Auger suit 2120 - - - - - Ref. Ref. 

 232565 Arm Assembly – 9” Auger suit 2150 - - - - - Ref. Ref. 

          

3 214334 Kit Hydraulic Auger FT Spec. - - 1 - - - - 

 217333 Kit Hydraulic Auger RT Spec. 1 1 - - - - - 

 214674 Kit Hydraulic Auger FT Spec. - - - - 1 - 1 

 217237 Kit Hydraulic Auger RT Spec. - - - 1 - 1 - 

          

4 213614 Support Rear Assembly - 8” Auger 1 1 1 1 1 - - 

 216211 Support Rear Assembly - 9" Auger - - - - - 1 1 

          

5 237446 Support Front Assembly - 8” Auger 1 - - - - - - 

 212677 Support Front Assembly - 8” Auger - 1 1 1 1 - - 

 216218 Support Front Assembly - 9" Auger - - - - - 1 1 

          

6 213693 Hose Assembly – 8” Auger Outlet 1 1 1 1 1 - - 

 216342 Hose Assembly – 9” Auger Outlet      1 1 

7 220451 Clamp Hose - Worm 181-225 2 2 2 2 2 - - 

 216343 Clamp Hose - Worm No. 11 ZP - - - - - 2 2 



                                    Auger Assembly Kit 2170/2210 
Page F53 

  07/21 

 
 
 

 
ITEM 

PART 
NUMBER 

DESCRIPTION 

QTY 

11” AUGER 

2170/2210 
RT 

2170/2210 
FT 

1 233574 Auger Assembly – 11” loading 1 1 

     

2 233570 Arm Assembly – 11” Auger 1 1 

     

3  Kit Hydraulic   

 234646 Kit Hydraulic Auger FT Spec. - 1 

 217237 Kit Hydraulic Auger RT Spec. 1 - 

     

4 233646 Support Rear Assembly – 11” Auger 1 1 

     

5 233728 Support Front Assembly – 11” Auger 1 1 

     

6 233787 Hose Assembly – 11” Auger Outlet 1 1 

     

7 216343 Clamp Hose – Worm No.11 2 2 

     

8 233732 Bracket Support Front - Auger 1 1 

     

9 233645 Bracket Support Rear - Auger 1 1 

10 907415 Washer Flat M16 x 30 8 8 

11 908702 Washer Spring 5/8 x 3/16 8 8 

12 917713 Screw Set M16 x 30 x 2.0P 8 8 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Loading Auger Assembly 8”, 9” & 11” 
Page F54 

  10/21 
 

 



Loading Auger Assembly 8”, 9” & 11” 
Page F55 

  10/21 
 

ITEM PART NUMBER DESCRIPTION 

QTY 

 
1760/ 
1860 

8” 

 
1880/90 

8” 

 
2120/50 

9” 

2170/ 
2210 
11” 

1 208455 Auger 8”  x 5.5m Weldment - with motor 1 - - - 

 212219 Auger 8”  x 6m Weldment - with motor - 1 - - 

 216206 Auger 9” x 6.3m Weldment - with motor - - 1 - 

 233572 Auger 11” x 6.7m Weldment - with motor - - - 1 

2 208447 Hopper Auger Steel (suits 8”) 1 1 - - 

 216286 Hopper Auger Steel (suits 9”) - - 1 - 

 233571 Hopper Auger Steel (suits 11”) - - - 1 

3 208443 Bracket 8” Auger Support 1 1 - - 

 216283 Bracket 9” Auger Support - - 1 - 

 233634 Bracket 11” Auger Support - - - 1 

4 208444 Clamp 8” Auger Support 2 2 - - 

 216284 Clamp 9” Auger Support - - 2 - 

 233783 Clamp 11” Auger Support - - - 2 

5 917309 Screw Set M8 x 25 3 3 3 3 

6 903302 Nut Nyloc M8 16 16 16 16 

 903407 Nut Nyloc M10 - - - 5 

7 208440 Pin Assembly - Standard (separate to kit) - 1 1 - 

 217859 Pin Assy–Extended (2150 Pre Sep. 2017) 1 - Ref. - 

 233635 Pin Assembly – Top Auger - - - 1 

 234308 Pin Assembly Spacer - - - 1 

8 913727 Bolt M16 x 120 1 1 1 - 

 913707 Bolt M20 x 140 - - - 1 

9 906701 Washer Flat ⅝” x 1½” 2 2 2 - 

 907416 Washer Flat Structural M20 Gal - - - 2 

10 903930 Nut Nyloc M16 1 1 1 - 

 903931 Nut Nyloc M20 - - - 1 

11 208492 Plate Reinforced Hopper Auger 2 2 2 - 

 233777 Plate Reinforced Hopper Auger - - - 2 

12 208473 Cage Assembly 203mm Auger 1 1 - - 

 224935 Cage Assy 203mm for 1890RT CTC 2m Only - Ref. - - 

 216292 Cage Assembly 229mm Auger - - 1 - 

 233772 Cage Assembly 11” Auger - - - 1 

13 917406 Screw Set M10 x 40 4 4 4  

 917408 Screw Set M10 x 50 x 1.5 - - - 12 

14 907413 Washer Flat 10 x 30 x 3 ZP 5 5 5 - 

 906404 Washer Flat 3/8” x 3/4”x 16G ZP - - - 34 

 207662 Washer Flat 1/2" x 2" x 1/8” ZP - - - 6 

15 903406 Nut Nyloc M10 4 4 4 12 

16 917308 Screw Set M8 x 20 5 5 5 - 

 917403 Screw Set M10 x 25 x 1.5 - - - 5 

17 906301 Washer Flat 5/16” x 7/8” 13 13 13 6 

18 208507 Support - Shaft 8” Auger 1 1 - - 

 216289 Support - Shaft 9” Auger - - 1 - 

 233657 Support - Shaft 11” Auger - - - 1 

19 208898 Clamp - Assembly 203mm Auger 2 2 - - 

 216288 Clamp - Assembly 229mm Auger - - 2 - 

 233769 Clamp - Assembly 11”Auger - - - 2 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Loading Auger Assembly 8”, 9” & 11” 
Page F56 

  10/21 
 

ITEM PART NUMBER DESCRIPTION 

QTY 

 
1760/ 
1860 

8” 

 
1880/90 

8” 

 
2120/50 

9” 

2170/ 
2210 
11” 

20 208486 Handle Top Auger D/Cont. 1 1 1 1 

21 205798 Knob Ref. Ref. Ref. Ref. 

22 205257 Clamp - Pipe Single 12.7mm 4 4 5 5 

23 208614 Clamp - Pipe Double 21.3mm 5 5 6 6 

24 208488 Rod Connect Dual Control 1 - - - 

 212468 Rod Connect Dual Control - 1 - - 

 216290 Rod Connect Dual Control - - 1 1 

25 913219 Bolt M6 x 65 GR8.8 5 5 6 5 

26 908201 Washer Spring ¼” x 1/16” 5 5 5 5 

27 8001222 Washer Flat ¼” x ⅝”  6 6 6 5 

28 503701 Nut 5/16” UNF  2 2 2 2 

29 503703 Rod End 5/16” Female 2 2 2 2 

30 913323 Bolt M8 x 70 3 3 3 3 

31 208487 Handle Lower Auger D/Cont. 1 1 1 - 

 216402 Handle Lower Auger D/Cont. - - - 1 

32 206955 Decal - Warning - Safety 1 1 1 1 

33 208471 Hose Assembly ½” x 3925mm Hydraulic 2 - - - 

 212467 Hose Assembly ½” x 4425mm Hydraulic - 2 - - 

 216291 Hose Assembly ½” x 4725mm Hydraulic - - 2 - 

 233789 Hose Assembly 5/8” x 5400mm Hydraulic - - - 2 

34 208437 Fitting - Hyd Nip.7/8”UNO x ¾”JIC 2 2 2 - 

 217480 Fitting - Hydraulic Nipple 7/8”UNO x 7/8”JIC - - - 4 

35 817009 Fitting - Hydraulic Elbow 7/8”UNO x ¾”JIC 1 1 1 - 

 217485 Fitting - Hydraulic Elbow 7/8”UNO x 7/8”JIC - - - 1 

36 216401 Fitting - Hydraulic Elbow 1-1/16”UNO x ¾”JIC 1 1 1 - 

 234643 Fitting - Hydraulic Elbow 1-1/16”UNO x 7/8”JIC - - - 1 

37 216177 Valve DCV Auger Control (fixed flow) Ref. Ref. Ref. Ref. 

 216180 Seal Kit for 216177 DCV Ref. Ref. Ref. Ref. 

 216178 Valve DCV PM (Speed Control) -Std on VRT- Ref. Ref. Ref. Ref. 

 216181 Seal Kit for 216178 DCV Ref. Ref. Ref. Ref. 

38 217213 Stop - DCV Speed Control (not shown/not std.) - - - - 

39 917412 Screw Set M10 x 20 1 1 1 - 

 917605 Screw Set M12 x 40 x 1.75 - - - 1 

40 909005 Washer Spring M10 x 2.35 1 1 1 - 

 908604 Washer Spring 1/2" x 5/32” x 5/32” ZP - - - 1 

41 212086 Latch 1 1 1 1 

42 917203 Screw Set M6 x 12 1 1 1 1 

43 206309 Washer Flat M6 x 12 1 1 1 1 

44 903202 Nut Nyloc M6 1 1 1 1 

45 917314 Screw Set M8 x 35 x 1.25 8 8 8  

46       

47 909004 Washer Flat M8 3 3 3 3 

48 208253 Tape Reflective - Red 1 1 1 - 

 206694 Tape Reflective - White - - - 1 

49 222463 Bearing Top Shaft (not shown) Ref. Ref. Ref. Ref. 

50 209503 Coupling Auger Motor Ref. Ref. Ref. - 

 236540 Coupling Auger Motor - - - Ref. 



Loading Auger Assembly 8”, 9” & 11” 
Page F57 

  10/21 
 

 

ITEM PART NUMBER DESCRIPTION 

QTY 

 
1760/ 
1860 

8” 

 
1880/90 

8” 

 
2120/50 

9” 

2170/ 
2210 
11” 

51 238150 Motor Hydraulic 100cc (Nov 2021 onwards) 1 1 1 - 

 238144 Motor Hydraulic 100cc  (Feb 2021-Nov 2021) Ref. Ref. Ref. - 

 217156 Motor Hydraulic 100cc  (Dec 2006-Feb 2021) Ref. Ref. Ref. - 

 238152 Motor Hydraulic 200cc  (Nov 2021 onwards) - - - 1 

 238146 Motor Hydraulic 200cc  (Dec 2021-Jan 2021) - - - Ref. 

 236538 Motor Hydraulic 200cc  (Feb 2017-Dec 2021) - - - Ref. 

52 214302 Seal Kit (not shown)  MRQ stamped motors Ref. Ref. Ref. - 

 238145 Seal Kit (not shown)  BMRS stamped motors Ref. Ref. Ref. - 

 217157 Seal Kit (not shown)   ‘D’ stamped motors Ref. Ref. Ref. - 

 238153 Seal Kit (not shown)   MLHS stamped motors - - - Ref. 

 238147 Seal Kit (not shown)   BMSY stamped motors - - - Ref. 

 236539 Seal Kit (not shown)   ‘D’ stamped motors - - - Ref. 

53 208456 Auger Assembly 8” x 5.5m Loading/Unloading Ref. - - - 

 212466 Auger Assembly 8” x 6m Loading/Unloading - Ref. - - 

 216205 Auger Assembly 9” x 6.3m Loading/Unloading - - Ref. - 

 233574 Auger Assembly 11”x 6.7m Loading/Unloading - - - Ref. 

54 207586 Fitting - Hydraulic Nipple 1/2”BSPP x ¾”JIC 2 2 2 - 

 208437 Fitting - Hyd Nip.7/8”UNO x ¾”JIC pre Nov 21’ Ref. Ref. Ref. - 

55       

56       

57       

58       

59       

60 217675 Plug 1-1/16” UNO (Alternate Fitting) Ref. Ref. Ref. Ref. 

61 812342 Elbow ¾”UNO x ¾” JICM (Alternate Fitting) Ref. Ref. Ref. Ref. 

62 221585 Valve-Flow Control Adjustment Ref. Ref. Ref. Ref. 

63 220373 Valve-Pressure Relief-DCV Ref. Ref. Ref. Ref. 

       

65 223325 Worklight Auger LED 1 1 1 1 

66 213663 Loom Worklight Ext. 1 1 1 1 

       

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



 

   
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank



Auger Adaptor Kit – Operation Control 
Page F59 

    

  03/09 

 

 
 
 
 
 
 

ITEM PART NUMBER DESCRIPTION 
QTY 

1760/1860 

1 208455 Auger Assembly - 1860 Ref. 

2 208486 Handle – Top Auger Disconnect Ref. 

3 211411 Grip - Handle 1 

4 217781 Handle Assembly – 8” Auger 1 

5 217782 Handle Extension –Auger Control 1 

6 903302 Nut Nyloc M8 1 

7 903406 Nut Nyloc M10 2 

8 906301 Washer Flat M10 2 

9 917403 Screw Set M10 x 25 2 

10 217784 Auger Adaptor Kit- 1760/1860 Ref. 

    

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Auger Arm Assembly 1760/1860/1890/2120/2150 
    Page F60 

 

 

08/21 

 

ITEM PART NUMBER DESCRIPTION 
QTY 

1760 1860 1880/90 2120 2150 

1 237693 Arm Secondary 1760 Auger 1 - - - - 

 208438 Arm Secondary 1860 Auger - 1 - - - 

 217205 Arm Secondary 1880/90 Auger - - 1 - - 

 216208 Arm Sec. suits all 2120 & 2150 Pre.Sep.2017 - - - 1 Ref. 

 232564 Arm Sec. suits 2150 (Post Sep.2017) - - - - 1 

2 237692 Arm Primary Auger 1 - - - - 

 208441 Arm Primary Auger - 1 1 - - 

 216209 Arm Primary Auger - - - 1 1 

3 208479 Bracket Lower Mount - Auger 1 1 1 1 1 

4 213609 Support - Auger Arm  - 1 1 1 1 

 208606 Support - Auger Arm (Pre. March 2003) - - Ref. - - 

5 210251 Shim - Auger Mount Ref. Ref. Ref. Ref. Ref. 

6 208480 Bracket Upper Mount - Auger 1 1 1 1 1 

7 208634 Bracket Auger Arm Lock 1 1 1 1 1 

8 208481 Pin Pivot Primary Auger 1 1 1 1 1 



Auger Arm Assembly 1760/1860/1890/2120/2150 
    Page F61 

 

 

08/21 

ITEM PART NUMBER DESCRIPTION 
QTY 

1760 1860 1880/90 2120 2150 

9 208439 Pin Pivot - Secondary Arm Auger - 1 1 - - 

 216210 Pin Pivot - Secondary Arm Auger 1 - - 1 1 

10 208633 Pin Auger Arm Lock 1 1 1 1 1 

11 207186 Bush DU - Ø1” x 1” LG 4 4 4 4 4 

12 207146 Spring Compression 2 1 1 1 1 

13 811421 Pin Roll Ø⅛” x ⅝” 3 1 1 1 1 

14 206125 Pin Roll Ø5 x 40mm Plated 1 1 1 1 1 

15 208873 Pin - Assembly Auger Arm  Ref. Ref. Ref. Ref. Ref. 

16 917403 Screw Set M10 x 25 GR8.8 2 4 4 4 4 

17 906404 Washer Flat ⅜” x ¾” x 16G 2 4 4 4 4 

18 903406 Nut Nyloc M10 2 4 4 4 4 

19 917606 Screw Set M12 x 55 1 1 1 1 1 

20 902600 Nut M12 1 1 1 1 1 

21 917605 Screw Set M12 x 40 3 3 3 3 3 

22 906601 Washer Flat ½” x 1¼” x 14G  3 3 3 3 3 

23 903605 Nut Nyloc M12 8 6 6 6 6 

24        

25 216119 Shim Auger Pivot 2 2 2 2 2 

26 214474 Washer - Auger Arm 1 1 1 1 1 

27 913610 Bolt M12 x 35 5 5 5 5 5 

28 908601 Washer Spring ½” x 5/32” 3 3 3 3 3 

29 955001002 Nipple Grease ¼” x 28 UNF 3 3 3 3 3 

30 917220 Screw Set M6 x 30 P/Hd 2 2 2 2 2 

31 206549 Buffer Black Rubber Door 2 2 2 2 2 

32 913327 Bolt M8 x 50 2 2 2 2 2 

33 903302 Nut Nyloc M8 2 2 2 2 2 

34 917405 Screw Set M10 x 35 - - - 1 1 

35 902401 Nut M10 - - - 1 1 

36 214328 Screw Grub Friction 2 2 2 2 2 

37 214326 Nut Lock ½” UNF 2 2 2 2 2 

38 917308 Screw Set M8 x 20 3 3 3 3 3 

39 909004 Washer Spring M8 3 3 3 3 3 

40 913626 Bolt M12 x 70 1 1 1 1 1 

41 234648 Pin-Auger Arm lock 1 - - - - 

42 207785 Grommet (Post Dec 09) 1 1 1 1 1 

43 221348 Boss-Bottom Auger Brake (Post Dec 09) 1 1 1 1 1 

44 221659 Pad – Auger Brake (Post Dec 09) 2 2 2 2 2 

45 237694 Plate – Auger Brake (with detents)  1 - - - - 

 221220 Plate – Auger Brake (Post Dec 09) 1 1 1 1 1 

46 221349 Boss – Top Auger Brake (Post Dec 09) 1 1 1 1 1 

47 204791 Decal - Grease 3 3 3 3 3 

48        

49 237695 Auger Arm Assembly 1760 Air Seeder Ref. - - - - 

 217613 Auger Arm Assembly 1860 Air Seeder - Ref. - - - 

 217206 Auger Arm Assembly 1880/90 Air Seeder - - Ref. - - 

 216207 Auger Arm Assy 2120 (2150 pre Sep.2017) - - - Ref. Ref. 

 232565 Auger Arm Assembly 2150 post Sep.2017 
 

- - - - Ref. 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Auger Arm Assembly 2170/2210 
    Page F62 

 

 

04/19 

 
 

ITEM PART NUMBER DESCRIPTION 
QTY 

2170/2210 

1 233567 Arm Secondary - Auger 1 

2 233566 Primary Arm Assy 1 

3 233568 Bracket – Auger mount 1 

4 210251 Shim - Auger Mount Ref. 

5 233569 Bracket - Upper Mount 1 

6 208634 Bracket Auger Arm Lock 1 

7 233762 Pin Pivot Primary Auger 1 

8 216210 Pin Pivot - Secondary Arm Auger 1 

9 208633 Pin Auger Arm Lock 1 

10 207186 Bush DU - Ø1” x 1” LG 4 

11 207146 Spring Compression 2 

12 811421 Pin Roll Ø⅛” x ⅝” 2 

13 206125 Pin Roll Ø5 x 40mm Plated 1 



Auger Arm Assembly 2170/2210 
    Page F63 

 

 

04/19 

ITEM PART NUMBER DESCRIPTION 
QTY 

2170/2210 

14 208873 Pin - Assembly Auger ArmRe 
 

f. 

15 917403 Screw Set M10 x 25 GR8.8 2 

16 906404 Washer Flat ⅜” x ¾” x 16G 2 

17 903406 Nut Nyloc M10 3 

18 917712 Screw Set M16 x 60 x 2P 2 

19 902701 Nut M16 2 

20 917705 Screw Set M16 x 40 x 2P 3 

21 908702 Washer Flat 5/8” x 3/16” x  3/16” 3 

22 812588 Washer M16 Structural 3 

23 216119 Shim – Auger pivot 2 

24 917707 Screw Set M16 x 50 x 2P 6 

25 903930 Nut Nyloc M16  6 

26 955001002 Nipple Grease ¼” x 28 UNF 3 

27 917220 Screw Set M6 x 30 P/Hd 2 

28 206549 Buffer Black Rubber Door 2 

29 913418 Bolt M10 x 70 x 1.5P 1 

30 903302 Nut Nyloc M8 1 

31 214328 Screw Grub Friction 2 

32 214326 Nut Lock ½” UNF 3 

33 917308 Screw Set M8 x 20 3 

34 909004 Washer Spring M8 3 

35 913626 Bolt M12 x 70 1 

36 906601 Washer Flat ½” x 1¼” x 14G  2 

37 207785 Grommet (Post Dec 09) 1 

38 221348 Boss-Bottom Auger Brake (Post Dec 09) 1 

39 221659 Pad – Auger Brake (Post Dec 09) 2 

40 234599 Plate – Auger Brake 1 

41 221349 Boss – Top Auger Brake (Post Dec 09) 1 

42 903605 Nut Nyloc M12 1 

43 234648 Pin – Auger Arm lock 1 

44 206868 Washer Shock Absorber 1 

45 907503 Washer Flat M12 x 24 x 1.6ZP 2 

46 903608 Nut Nyloc M12 S/S Gr.316 1 

47 917605 Screw Set M12 x 40 x 1.75P 1 

48 204791 Decal - Grease 3 

49 233570 Auger Arm Assembly 2170/2210 Air Seeder 1 

    

 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Hydraulic Auger Assembly 1760/1860RT 
   Page F64 

08/14 

 

 
 
 

ITEM PART NUMBER DESCRIPTION QTY 

1 216341 Bracket Hydraulic Selector 1 

2 216179 Valve Flow Diverter - Auger 1 

 216182 Seal Kit - Diverter Valve Ref. 

 216184 Knob – Diverter Valve Ref. 

3 913719 Bolt M20 x 70 2 

4 903931 Nut Nyloc M20 Ref. 

5 917408 Screw Set M10 x 50 2 

6 903406 Nut Nyloc M10 2 



Hydraulic Auger Assembly 1760/1860RT 
   Page F65 

08/14 

ITEM PART NUMBER DESCRIPTION QTY 

7 906401 Washer Flat M10 2 

8    

9 206626 Fitting Hydraulic Nipple ¾” BSPTM x 1-1/16” JICF 2 

10 208436 Fitting Hydraulic Nipple ¾” BSPTM x ¾” JICM 2 

11 209694 Valve Check - Ball Type 1 

12 208414 Fitting Hydraulic Elbow 90° 1-1/16” JICMF 1 

13 208426 Fitting Hydraulic Tee 1-1/16” JICFMM 1 

14 913212 Bolt M6 x 40 5 

15 206309 Washer Flat M6 x 12.5 5 

16 208614 Clamp Pipe Double 21.3mm 5 

17 903202 Nut Nyloc M6 1 

18 800798 Tie Cable 5 

19 908201 Washer Spring ¼” x 1/16” 5 

20 217348 Hydraulic Assembly Drawing  Ref. 

21 208675 Hose Assembly ¾” x 750mm 1 

22 220568 Hose Assembly ½” x 3850mm 1 

23 208857 Hose Assembly ½” x 4500mm 1 

24 220567 Hose Kit Hydraulic Auger 1860 Ref. 

25 217431 Fitting Hydraulic Elbow 1-1/16” JICMF 45 Deg. 1 

    

 

S1 206626 Fitting Hydraulic Nipple ¾”BSPTM x 1-1/16” JICF 1 

S2 210947 Fitting Hydraulic Elbow 1-1/16” JICMM 90 Deg. 1 

S3 217333 Kit-Hyd. Adaptor 1860RT (Not Shown) Ref. 

    

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Hydraulic Auger Assembly 1860FT 
   Page F66 

08/14 

 
 
 

ITEM PART NUMBER DESCRIPTION QTY 

1 216341 Bracket Hydraulic Selector 1 

2 216179 Valve Flow Diverter - Auger 1 

 216182 Seal Kit - Diverter Valve Ref. 

 216184 Knob – Diverter Valve Ref. 

3 913719 Bolt M20 x 70 2 

4 903931 Nut Nyloc M20 Ref. 

5 917408 Screw Set M10 x 50 2 

6 903406 Nut Nyloc M10 2 



Hydraulic Auger Assembly 1860FT 
   Page F67 

08/14 

ITEM PART NUMBER DESCRIPTION QTY 

7 906401 Washer Flat M10 2 

8    

9 206626 Fitting Hydraulic Nipple ¾” BSPTM x 1-1/16” JICF 1 

10 208436 Fitting Hydraulic Nipple ¾” BSPTM x ¾” JICM 2 

11 209694 Valve Check - Ball Type 1 

12 208414 Fitting Hydraulic Elbow 90° 1-1/16” JICMF 1 

13 208426 Fitting Hydraulic Tee 1-1/16” JICFMM 1 

14 913212 Bolt M6 x 40 5 

15 206309 Washer Flat M6 x 12.5 5 

16 208614 Clamp Pipe Double 21.3mm 5 

17 903202 Nut Nyloc M6 1 

18 800798 Tie Cable 5 

19 908201 Washer Spring ¼” x 1/16” 5 

20 217348 Hydraulic Assembly Drawing  Ref. 

21 208675 Hose Assembly ¾” x 750mm 1 

22 220568 Hose Assembly ½” x 3850mm 1 

23 208857 Hose Assembly ½” x 4500mm 1 

24 220567 Hose Kit Hydraulic Auger 1860 Ref. 

25 217431 Fitting Hydraulic Elbow 1-1/16” JICMF 45 Deg. 1 

26 210118 Clamp Exhaust 50mm 1 

    

 

S1 207542 Fitting Hydraulic Nipple ¾”BSPTM x 1-1/16” JICM 1 

S2 207536 Hose Assembly ¾” x 700mm 1 

S3 208414 Fitting Hydraulic Elbow 90° 1-1/16” JICMF 2 

S4 810299 Tie Cable 9mm Wide 3 

S5 217334 Kit-Hyd. Adaptor 1860FT (Not Shown) Ref. 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Hydraulic Auger Assembly 1880/90RT, 2120/50RT & 2170/2210RT  
   Page F68 

08/21 

 
 

ITEM PART NUMBER DESCRIPTION 

QTY 

1880/90 
2120/50 

2170/ 
2210 

1 216341 Bracket Hydraulic Selector 1 - 

 220805 Bracket Hyd. Selector Valve-Horizontal Mount (LQ) Ref. 1 

2 216179 Valve Flow Diverter - Auger 1 1 

 216182 Seal Kit - Diverter Valve Ref. Ref. 

 216184 Knob – Diverter Valve Ref. Ref. 

3 913719 Bolt M20 x 70 2 2 

4 903931 Nut Nyloc M20 Ref. Ref. 

5 917408 Screw Set M10 x 50 2 2 

6 903406 Nut Nyloc M10 2 2 

7 906401 Washer Flat M10 2 2 

8 207542 Fitting Hydraulic Nipple ¾” BSPTM x 1-1/16” JICM 1 1 

9 206626 Fitting Hydraulic Nipple ¾” BSPTM x 1-1/16” JICF 1 1 



Hydraulic Auger Assembly 1880/90RT, 2120/50RT & 2170/2210RT  
   Page F69 

08/21 

ITEM PART NUMBER DESCRIPTION 

QTY 

1880/90 
2120/50 

2170/ 
2210 

10 208436 Fitting Hydraulic Nipple ¾” BSPTM x ¾” JICM 2 - 

 234647 Fitting Hydraulic Nipple ¾” BSPTM x 5/8” JICM  2 

11 209694 Valve Check - Ball Type 1 1 

12 208414 Fitting Hydraulic Elbow 90° 1-1/16” JICM 1 1 

13 208426 Fitting Hydraulic Tee 1-1/16” JICF & 2 x 1-1/16” JICM 1 1 

14 913212 Bolt M6 x 40 6 10 

15 206309 Washer Flat M6 x 12.5 7 11 

16 208614 Clamp Pipe Double 21.3mm 6 - 

 236024 Clamp Pipe Double 25.4mm - 10 

17 903202 Nut Nyloc M6 1 1 

18 800798 Tie Cable 5 5 

19 908201 Washer Spring ¼” x 1/16” 5 9 

20 211605 Hydraulic Assembly Drawing  Ref. - 

     

 

S1 206626 Fitting Hydraulic Nipple ¾”BSPTM x 1-1/16” JICF 1 1 

S2 207535 Hose Assembly ¾” x 890mm 1 1 

S3 213713 Hose Assembly ½” x 4900mm 1 - 

 234641 Hose Assembly 5/8” x 9000mm - 1 

S4 209201 Hose Assembly ½” x 5100mm 1 - 

 234642 Hose Assembly 5/8” x 9600mm - 1 

S5 212402 Hose Kit Hydraulic Auger 1880-2150 Ref. - 

 234640 Hose Kit Hydraulic Auger 2170/2210 - Ref. 

S6 205386 Fitting Hydraulic Nipple 1-1/16” JICMM 1 1 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Hydraulic Assembly 1880/90FT, 2120/50FT & 2170/2210FT 
   Page F70 

08/21 

 

ITEM PART NUMBER DESCRIPTION 

QTY 

1880/90 
2120/50 

2170/ 
2210 

1 216341 Bracket Hyd. Valve-Vertical Mount 1 - 

 220805 Bracket Hyd. Selector Valve -Horizontal Mount (LQ) Ref. 1 

2 216179 Valve Flow Diverter - Auger 1 1 

 216182 Seal Kit - Diverter Valve Ref. Ref. 

 216184 Knob – Diverter Valve Ref. Ref. 

3 913719 Bolt M20 x 70 2 2 

4 903931 Nut Nyloc M20 Ref. Ref. 

5 917408 Screw Set M10 x 50 2 2 



Hydraulic Assembly 1880/90FT, 2120/50FT & 2170/2210FT 
   Page F71 

08/21 

ITEM PART NUMBER DESCRIPTION 

QTY 

1880/90 
2120/50 

2170/ 
2210 

6 903406 Nut Nyloc M10 2 2 

7 906401 Washer Flat M10 2 2 

8 207542 Fitting Hydraulic Nipple ¾” BSPTM x 1-1/16” JICM 1 1 

9 206626 ¾” BSPTM x 1-1/16” JICF 1 1 

10 208436 Fitting Hydraulic Nipple ¾” BSPTM x ¾” JICM 2 - 

 234647 Fitting Hydraulic Nipple ¾” BSPTM x 5/8” JICM - 2 

11 209694 Valve Check - Ball Type 1 1 

12 208414 Fitting Hydraulic Elbow 90° 1-1/16” JICM 1 1 

13 208426 Fitting Hydraulic Tee 1-1/16” JICF x 2-1/16” JICM 1 1 

14 913212 Bolt M6 x 40 6 8 

15 206309 Washer Flat M6 x 12.5 7 11 

16 208614 Clamp Pipe Double 21.3mm 6 - 

 236024 Clamp Pipe Double 25.4mm - 10 

17 903202 Nut Nyloc M6 1 1 

18 800798 Tie Cable 5 5 

19 908201 Washer Spring ¼” x 1/16” 5 10 

20 214672 Hydraulic Assembly Drawing FT Auger Ref. Ref. 

21 210118 Clamp Exhaust 50mm 1 1 

     

 

S1 207542 Fitting Hydraulic Nipple ¾”BSPTM x 1-1/16” JICM 2 2 

S2 217488 Hose Assembly ¾” x 600mm 1 - 

S3 214095 Hose Assembly ½” x 400mm 1 - 

 234645 Hose Assembly ½” x 600mm - 1 

S4 208868 Clamp Pipe Single 28mm 2 2 

S5 206309 Washer Flat M6 x 12.5 5 5 

S6 908201 Washer Spring ¼” x 1/16” 5 5 

S7 917205 Screw Set M6 x 50 5 5 

S8 205510 Clamp Pipe Double 28mm 1 1 

S9 213713 Hose Assembly ½” x 4900mm 1 - 

 234641 Hose Assembly 5/8” x 9000mm - 1 

S10 207535 Hose Assembly ¾” x 890mm 1 - 

S11 209201 Hose Assembly ½” x 5100mm 1 - 

 234642 Hose Assembly 5/8” x 9600mm - 1 

S12 212402 Hose Kit Hydraulic Auger (Items S9-S11) Ref. - 

 
F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Front Support Assembly 1760/1860/1880/90 & 2120/50 Air Seeder     
   Page F72 

01/22 

 

 
 
 
 

ITEM 
PART  

NUMBER 
DESCRIPTION 

QTY 

1760 
8” 

1860 
8" 

1880/90 
8” 

2120/50 
9" 

1 213810 Front Support Bracket 8” Auger 1 1 1 - 

 216219 Front Support Bracket 9" Auger - - - 1 

       

2 213808 Front Clamp Bracket 8” Auger 1 1 1 - 

 216221 Front Clamp Bracket 9" Auger - - - 1 

       

3 214681 Handle Auger Front Support Bracket 1 - - - 

 212680 Handle Auger Front Support Bracket - 1 1 - 

 216224 Handle Auger Front Support Bracket - - - 1 

       

4 205786 End Cap Black - Ø⅞”. 1 1 1 1 

5 208501 Yoke Auger Support Front 1 1 1 1 

6 917310 Screw Set M8 x 30 1 1 1 1 

7 906301 Washer Flat 5/16” x ⅞” x 16G 6 6 6 6 



Front Support Assembly 1760/1860/1880/90 & 2120/50 Air Seeder     
   Page F73 

01/22 

ITEM 
PART  

NUMBER 
DESCRIPTION 

QTY 

1760 
8” 

1860 
8" 

1880/90 
8” 

2120/50 
9" 

8 903302 Nut Nyloc M8 1 1 1 1 

9 917403 Screw Set M10 x 25 Ref. Ref. Ref. Ref. 

10 906404 Washer Flat ⅜” x ¾” x 16G 5 5 5 5 

11 903406 Nut Nyloc M10 3 3 3 3 

12 902401 Nut M10 1 1 1 1 

13 208502 Push Rod Auger Support 1 1 1 1 

14 913421 Bolt M10 x 75 2 2 2 2 

15 917413 Screw Set M10 x 45 1 1 1 1 

16 909005 Washer Spring M10 x 2.35 Ref. Ref. Ref. Ref. 

17 212678 Bracket 8" Auger 1 1 1 - 

 216220 Bracket 9" Auger - - - 1 

       

18 208894 Poly Guide - Auger Bracket 1 1 1 - 

 216214 Poly Guide - Auger Bracket - - - 1 

       

19 204991 Rivet ⅛" x 9.5mm 10 10 10 10 

20 212679 Clamp 8" Auger 1 1 1 - 

 216222 Clamp 9" Auger - - - 1 

       

21 213806 Poly Guide - Auger Clamp 1 1 1 - 

 216223 Poly Guide - Auger Clamp - - - 1 

       

22 237446 Front Support Assembly Drawing 8” Auger Ref. - - - 

 212677 Front Support Assembly Drawing 8” Auger - Ref. Ref. - 

 216218 Front Support Assembly Drawing 9" Auger - - - Ref. 

       

23 907413 Washer Flat M10 x 30 x 3 3 3 3 3 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Rear Support Assembly 1760/1860/1880/90 & 2120/50 Air Seeder 
   Page F74 

08/21 

 
 
 

ITEM 
PART  

NUMBER 
DESCRIPTION 

QTY 

1760/ 
1860 

8" 
AUGER 

1880/90 
8" 

AUGER 

2120/50 
9" 

AUGER 

1 213619 Rear Support Bracket 8” Auger 1 1 - 

 216212 Rear Support Bracket 9" Auger - - 1 

      

2 213807 Rear Clamp Bracket 8” Auger 1 1 - 

 216215 Rear Clamp Bracket 9" Auger - - 1 

      

3 208499 Handle Auger Support Bracket 1 1 1 

4 205786 End Cap Black - Ø⅞” 1 1 1 

5 208501 Yoke Auger Support Front 1 1 1 

6 917310 Screw Set M8 x 30 1 1 1 



Rear Support Assembly 1760/1860/1880/90 & 2120/50 Air Seeder 
   Page F75 

08/21 

ITEM 
PART  

NUMBER 
DESCRIPTION 

QTY 

1760/ 
1860 

8" 
AUGER 

1880/90 
8" 

AUGER 

2120/50 
9" 

AUGER 

7 906301 Washer Flat 5/16” x ⅞” x 16G 6 6 6 

8 903302 Nut Nyloc M8 1 1 1 

9 917403 Screw Set M10 x 25 Ref. Ref. Ref. 

10 906404 Washer Flat ⅜” x ¾” x 16G 5 5 5 

11 903406 Nut Nyloc M10 3 3 3 

12 902401 Nut M10 1 1 1 

13 208502 Push Rod Auger Support 1 1 1 

14 913421 Bolt M10 x 75 2 2 2 

15 917413 Bolt M10 x 45  1 1 1 

16 210186 Spacer Bracket Rear Clamp (1850FT only) - - - 

17 213615 Clamp 8" Auger 1 1 - 

 216216 Clamp 9" Auger - - 1 

      

18 213805 Poly Guide - Auger Clamp 1 1 - 

 216217 Poly Guide - Auger Clamp - - 1 

      

19 204991 Rivet ⅛" x 9.5mm 10 10 10 

20 208894 Poly Guide - Auger Bracket 1 1 - 

 216214 Poly Guide - Auger Bracket - - 1 

      

21 213616 Bracket 8" Auger 1 1 - 

 216213 Bracket 9" Auger - - 1 

      

22 213614 Rear Support Assembly 8” Auger Ref. Ref. - 

 216211 Rear Support Assembly 9" Auger - - Ref. 

      

23 907413 Washer Flat M10 x 30 x 3 3 3 3 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Front Support Assembly 2170/2210 Air Seeder 
   Page F76 

08/21 

 

ITEM PART NUMBER DESCRIPTION QTY 

1 233723 Front Support Bracket 11” Auger 1 

2 233727 Handle Auger - Front Support Bracket 1 

3 233725 Front Clamp Bracket 11” Auger 1 

4 208501 Yoke Auger Support Front 1 

5 208502 Push Rod Auger Support 1 

6 906404 Washer Flat ⅜” x ¾” x 16G 4 

7 903406 Nut Nyloc M10 3 

8 917310 Screw Set M8 x 30 1 

9 906301 Washer Flat 5/16” x ⅞” x 16G 6 

10 903302 Nut Nyloc M8 1 

11 917413 Bolt M10 x 45  1 

12 205786 End Cap Black - Ø⅞”. 1 

13 917602 Screw Set M12 x 30 3 

14 906604 Washer Flat ½” x 1-1/4” 3 

15 903605 Nut Nyloc M12 3 

16 902401 Nut M10 1 

17 913421 Bolt M10 x 75 2 

18 233724 Support Bracket 1 

19 233701 Guide Nylon 1 

20 205818 Rivet 5/32” x 9.5 9 

21 204991 Rivet ⅛" x 9.5mm 4 

22 233729 Guide Nylon 1 

23 233724 Support Bracket 1 

24 233728 Support Assy Front -11” Auger 2170/2210 Ref. 



Rear Support Assembly 2170/2210 Air Seeder 
   Page F77 

08/21 

 

ITEM PART NUMBER DESCRIPTION QTY 

1 233697 Rear Support Bracket 11” Auger 1 

2 233700 Handle Auger - Rear Support Bracket 1 

3 233698 Rear Clamp Bracket 11” Auger 1 

4 208501 Yoke Auger Support Rear 1 

5 208502 Push Rod Auger Support 1 

6 913421 Bolt M10 x 75 2 

7 906404 Washer Flat ⅜” x ¾” x 16G 4 

8 903406 Nut Nyloc M10 3 

9 917310 Screw Set M8 x 30 1 

10 906301 Washer Flat 5/16” x ⅞” x 16G 6 

11 903302 Nut Nyloc M8 1 

12 917413 Bolt M10 x 45  1 

13 205786 End Cap Black - Ø⅞”. 1 

14 917602 Screw Set M12 x 30 3 

15 906604 Washer Flat ½” x 1-1/4” 3 

16 903605 Nut Nyloc M12 3 

17 902401 Nut M10 1 

18 233701 Guide Nylon 1 

19 205818 Rivet 5/32” x 9.5 9 

20 233644 Support Bracket 1 

21 233699 Support Bracket 1 

22 233702 Guide Nylon 1 

23 204991 Rivet ⅛" x 9.5mm 4 

24 233646 Support Assy Rear -11” Auger 2170/2210 Ref. 

 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Urea Spreader Assembly for Air Seeder to suit Gason 5100/Scaritill 
  Page F78 

07/06 

 

 
 

1545 



Urea Spreader Assembly for Air Seeder to suit Gason 5100/Scaritill 
  Page F79 

07/06 

ITEM PART NUMBER DESCRIPTION QTY 

1 208997 Mount Bar ( Refer to Sales Sheet) Ref. 

2 208992 Bracket - Support 4 

3 812204 U-Bolt M16 suit 102 x 102 8 

4 903930 Nut Nyloc M16 24 

5 208993 Clamp Plate 4 

6 8111473 U-Bolt ⅜” suit 102 x 102 4 

7 903403 Nut Nyloc ⅜” UNC Ref. 

8 208998 End Cap Black 50mm Square 6 

9 208989 Bracket  - Support 2 

10 206237 U-Bolt M16 suit 100 x 150 4 

11 209290 U-Bolt ⅜” suit 50 x 50 Ref. 

12 208990 Bracket - Support 2 

13 208994 Spreader Plate Ref. 

14 208996 Tube Ref. 

15 208995 Clamp Plate Ref. 

16 906404 Washer Flat ⅜” x ¾” x 16G Ref. 

17 208999 Hose Clamp - Worm Ref. 

18 207851 Hose Ø32 ID Smooth Bore Ref. 

19 209289 Urea Spreader Assembly Ref. 

20 210049 Urea Spreader Assembly Drawing Suit 5100/Scaritill Ref. 

 
 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Stand Extension for Primary Hose Coupling 
  Page F80 

07/06 

 
 
 

 
 
 
 
 

ITEM PART NUMBER DESCRIPTION QTY 

1 208727 Stand 1 

2 209290 U-Bolt ⅜” x 50 LG 2 

3 211009 Mount Bracket - Case Drain 3 

4 903403 Nut Nyloc ⅜” 4 

5 207645 Coupling - Primary Hose Ref. 

6 208726 Extension for Primary Hose Coupling Ref. 

 



Air Intake Warmer Kit – Air Seeder 
  Page F81 

07/06 

 
 

ITEM PART NUMBER DESCRIPTION QTY 

1 210402 Chamber-Air Intake Warmer 1 

2 210403 Door-Intake Warmer 1 

3 210404 Oil Cooler-Air Seeder 1 

4 215278 Mount Bracket-Oil Cooler 4 

5 207552 Latch Toggle 2 

6 913323 Bolt M8x70 Gr8.8 Hex Z/P 4 

7 215710 Valve-Oil Cooler By-Pass 1 

 215803 Seal Kit Cooler Bypass Ref. 

 215805 R4 Relief Valve Ref. 

 215804 Cartridge Ref. 

 215807 Bronze Breather Ref. 

F 

O
P

T
IO

N
A

L
 P

A
R

T
S

 



Air Intake Warmer Kit – Air Seeder 
  Page F82 

07/06 

ITEM PART NUMBER DESCRIPTION QTY 

8 215742 Hose Kit Hyd. 1 

9 209694 Valve Check-Ball Type 1 

10 208567 Fitting Hydraulic NIP.3/4BSPPx1-1/16JICM 3 

11 208434 Fitting Hydraulic ELB.1/2BSPPMx3/4JICM90DEG 1 

12 208568 Fitting Hydraulic ADA.3/4BSPPMx1-1/16JICF 1 

13 208414 Fitting Hydraulic ELB.1-1/16JICMF 90DEG 1 

14 210941 Fitting Hydraulic ELB.3/4BSPPMx1-1/16JICM90 1 

15 207542 Fitting Hydraulic NIP.3/4BSPTMx1-1/16JICM 1 

16 210954 Fitting Hydraulic ELB.3/4BSPPMx3/4BSPTM 90 1 

17 215741 Hose Assembly 3/8” x 400 Ref. 

18 215739 Hose Assembly 3/4” x 600 Ref. 

19 215740 Hose Assembly 3/4” x 825 Ref. 

20 211523 Instruction Drawing-Air intake Warmer Ref. 

21 210401 Kit-Hyd.Air Intake Warmer Ref. 

    

 



  

 

 

 
 

 
 

 

2170/2210RT 
2170/2210FT 

 

SR SERIES PARTS 
 

 

 
                                                                                                  

                                                                                     

 

 

                                                                        
 

 

 

 

  

 

 

G 

 2
1

7
0

 / 2
2
1

0
 S

R
 P

A
R

T
S

 

SECTION 



2170/2210RT SR Air Seeder 
Page G52 

  

08/22 

 

 



2170/2210RT SR Air Seeder 
Page G53 

  

08/22 

ITEM 
PART 

NUMBER 
DESCRIPTION 

QTY 

2170 2210 

1 233255 Trailer Frame – Rear 2170/2210 1 1 

2     

3 233415 Tow Feat - 2170RT 1 - 

 233419 Tow Feat - 2210RT - 1 

4 216681 Bin Assembly Front -2170 Air Seeder 1 - 

 216150 Bin Assembly Front -2210 Air Seeder - 1 

5 233230 Bin Assembly Middle -2170 Air Seeder 1 - 

 233233 Bin Assembly Middle -2210 Air Seeder - 1 

6 233236 Bin Assembly Rear -2170 Air Seeder 1 - 

 233238 Bin Assembly Rear -2210 Air Seeder - 1 

7 208565 Handrail End Assembly 2 2 

8 233362 Platform Assy Kit - 2170 1 - 

 233785 Platform Assy Kit – 2210 - 1 

9 216142 Axle Assy Stub - 2150 L/H (VRT Drive) 1 1 

10 233430 Auger Kit 11”- 2170/2210 (Refer Section F for Parts) 1 1 

11 216141 Stub Axle Assembly 2150 R/H Side 1 1 

12     

13 209506 Blower Assembly 6 Outlet Std. (Refer Section A) 1 1 

14 211783 Motor Hydraulic Kit Common (Refer Section A) 1 1 

15 211784 Hose Kit - Hyd. Motor 1 1 

16 233423 Drive Feat - VRT 2170/2210 (Not Shown) 1 1 

17  SR Meterbox Base Parts (Refer Section A) 3 3 

18 210689 Calibration Housing Assembly (VRT Drive) 1 1 

19 217183 Wheel Assembly 2170 L/H Rear  1 - 

 234348 Wheel Assembly 2210 L/H Rear - 1 

20 217184 Wheel Assembly 2170 R/H Rear  1 - 

 234349 Wheel Assembly 2210 R/H Rear - 1 

21 215901 Bracket - Rest Assembly 3 3 

22 917309 Screw Set M8 x 25 42 42 

23 909004 Washer Spring M8 42 42 

24 906301 Washer Flat 5/16” x ⅞” 42 42 

25     

26 216338 Chain Safety 18 Tonne Tow 1 1 

27 216243 Conveying Tube (6 Outlet Meterbox Std) 6 6 

28 212280 Conveying Tube (6 Outlet Meterbox Std) 6 6 

29     

30 207530 Hose Ø72.6 Vent (6 Outlet Meterbox) 7.2m 7.2m 

31 233591 Worklight Kit 1 1 

32 913637 Bolt M12 x 110 12 12 

33 906601 Washer Flat M12 x 32 12 12 

34 903605 Nut Nyloc M12 12 12 

G 
 

 

 

2
1

7
0

/2
2

1
0

S
R

 P
A

R
T

S
 



2170/2210RT SR Air Seeder 
Page G54 

  

08/22 

ITEM 
PART 

NUMBER 
DESCRIPTION 

QTY 

2170 2210 

35 233454 Spacer Load Cell 12 12 

36 913805 Bolt M24 x 120 24 24 

37 907405 Washer Flat M24 24 24 

38 904905 Nut Nyloc M24 24 24 

39 913713 Bolt M20 x 65 30 30 

40 903931 Nut Nyloc M20 32 32 

41 212622 Transport Stand 4 4 

42 212623 Clamp Plate 4 4 

43 8001418 Tag Serial Number 1 1 

44 8001251 Screw Drive 1/2” x 6 Gauge 4 4 

45 804465 Decal - Gason - An Australian 2 2 

46 216072 Decal - Warning Do Not Ride On Machine 1 1 

47 233360 Frame Assembly - Rear Bin Mount 2170/2210 1 1 

48 216660 Decal - SR Series 2 2 

49 207250 Decal - Machine Lift Here 4 4 

50     

51 907408 Washer Flat 21 x 37 x 1.6 ZP 34 34 

52 207998 Decal - TMA 1 1 

53 206955 Decal - Warning - Safety Procedure 3 3 

54 206995 Decal - Warning - Transport Speed Limit 1 1 

55 216196 Tyre 900/60-R32 DT830   Ref. - 

 234350 Tyre 900/60-R32 G/Year DT830 185A8  - Ref. 

56 211138 Valve Stem TR618A-Short Ref. Ref. 

57 216195 Rim DW27Ax32 V/G Offset Ref. Ref. 

58 208253 Reflector Red Tape 2 2 

59 917803 Screw Set M20 x 50 2 2 

60 909002 Washer Spring M20 2 2 

61 913727 Bolt M16 x 120 16 16 

62 903930 Nut Nyloc M16 16 16 

63 212083 Tube Conveying High Lift 6 6 

64 207528 Hose Primary Ø76.2 (Grey) 6 6 

65 207736 Clamp Hose - Worm No. 4 12 12 

66 207831 Cap – Dia. 76 Transport 6 6 

67 216546 Primary Tube High Lift Kit 6 Outlet Std. Ref. Ref. 

68 913719 Bolt M20 x 70 (Mounts Worklight Bracket) 2 2 

     

     



2170/2210RT SR Primary Tube High Lift Kit 
Page G55  

  07/18  

 

ITEM PART NUMBER DESCRIPTION QTY 

1 212012 Clamp - Conveying Tubes 6 

2 212013 Spacer - Clamp Conveying Tubes 3 

3 212014 Support Upper Conveyer Tubes 1 

4 217366 Support Lower Conveyer Tubes (post Aug. 2012) 1 

5 212083 Tube Conveying High Lift 6 

6 207528 Hose Primary Ø76.2 (Grey) 0.6m 

7 207736 Clamp Hose - Worm No. 4 12 

8 917403 Screw Set M10 x 25 2 

9 903302 Nut Nyloc M8 2 

10 903407 Nut Nyloc M10 3 

11 906301 Washer Flat 5/16" x ⅞" 4 

12 906404 Washer Flat ⅜" x ¾" 6 

13 913416 Bolt M10 x 100 3 

14 917308 Screw Set M8 x 20 2 

15 207831 Cap – Dia. 76 Transport Ref. 

16 216545 Kit High Lift - Primary Tube 4 Outlet - 

 216546 Kit High Lift - Primary Tube 6 Outlet 1 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 

1364 



2170/2210RT SR Trailer Front & Axle Assembly 
Page G56  

  08/22  



2170/2210RT SR Trailer Front & Axle Assembly 
Page G57  

  08/22  

 
ITEM 

 
PART NUMBER 

 

 
DESCRIPTION 

QTY. 

2170 2210 

1 234201 Frame – Front RT Trailer 1 1 

2 234232 Axle Assembly front 1 1 

3 234202 Pull Assembly 1 1 

4 234195 Bush Isolator Hitch 2 2 

5 234227 Steering Arm Assembly 1 1 

6 232164 Lower Plate – Steering Arm 1 1 

7 232166 Draglink Assembly 1 1 

8 232166 Draglink Assembly 1 1 

9 906602 Washer Flat Structural 1/2” Gal 8 8 

10 903603 Nut Nyloc 1/2” UNF Hex ZP 8 8 

11 208689 Shock Pad Assembly 4 4 

12 211253 Pin Steering 1 1 

13 917602 Bolt M12 x 30 1 1 

14 908604 Washer Spring M12 1 1 

15 8001380 Nipple Grease 1/8” NPT Ref. Ref. 

16 216194 Pivot Bush – Phosphur Bronze 45mm 2 2 

17 234228 Pivot Bush – Phosphur Bronze 70mm 2 2 

18 917415 Washer Flat M16x30mmx2mm Z/P    6 6 

19 913720 Bolt M16x60 Gr10.9 Hex ZP 3 3 

20 903930 Nut Nyloc M16 CL8 19 19 

21 234233 Shaft – Long Double Shear 1 1 

22 903918 Nut Nyloc M42 x 4.5P 2 2 

23 907425 Washer Flat Structural M45 2 2 

24 234234 Pin – Axle Pivot 1 1 

25 234229 Strut Trailer - LH 1 1 

26 900438 4100 Clamp 4 4 

27 221949 Decal Wheel Nut / Tyre Press 2 2 

28 913913 Bolt M30 x 230 Gr 8.8 Hex ZP 2 2 

29 223370 Boss 2 2 

30 903932 Nut Nyloc M30 2 2 

31     

32 907416 Washer Flat Struct M20 Gal 8 8 

33 903931 Nut Nyloc M20 CL8 AS1285 8 8 

34 913713 Bolt M20 x 65 GR 8.8 Hex Z/P 8 8 

35 234230 Strut Trailer - RH 1 1 

36 228615 Decal Structural Damage 1 1 

37 206995 Decal –T/Port Warning 1 1 

38 228169 Shim – Twin Clamp Strut Ref Ref. 

39 204791 Decal – Grease Gun 3 3 

40     

41 217376 Hose Support High 2 2 
 

42 237718 Cover Plate (Post 2019) 1 1 

43 908702 Washer Spring 5/8” x 3/16” x 3/16” ZP 1 1 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210RT SR Trailer Front & Axle Assembly 
Page G58  

  08/22  

 
ITEM 

 
PART NUMBER 

 

 
DESCRIPTION 

QTY. 

2170 2210 

44 917713 Screw Set M16 x 30 1 1 

45 917403 Screw Set M10 x 25 Gr 8.8 6 6 

46 903406 Nut Nyloc M10 CL8 AS1285 2 2 

47 216338 Chain Safety 18Tonne Tow 1 1 

48 234397 Pivot Bush – Phosphur Bronze 2 2 

49 212622 Transport Stand 2120RT 4 4 

50 212623 Clamp Plate 4 4 

51 913727 Bolt M16 x 120 Hex ZP Gr 8.8 16 16 

52 235187 Safety Chain 18T 1 1 

53 235245 Jack Assy 1.3T Long Leg 1 1 

54 236484 Hose Support High 1 1 

55 208249 Wheel Assembly L/H Front (23.1-30) 1 - 

 234143 Wheel Assy L/H 2210 Front - 1 

56 208250 Wheel Assembly R/H Front (23.1-30)  1 - 

 234144 Wheel Assy R/H 2210 Front - 1 

57 208107 Tyre 23.1-30 12PR Gripster Ref. - 

 234146 Tyre 24.5 R 32 Gripster - Ref. 

58 208089 Wheel DW20 x 30 Ref. - 

 234145 Wheel DW21 x 32 - Ref. 

59 211138 Valve stem Ref. Ref. 

60 203778 Nipple Grease 1/8” NPT Elbow 90 degree 1 2 

61 210775 Nipple Grease M6 Straight 2 2 

62 913900 Bolt M24 x 100 Gr 8.8 1 1 

63 904905 Nut Nyloc M24 1 1 

64 909005 Washer Spring M10 2 2 

65 906404 Washer Flat M10 2 2 

66     

67     

68 233416 Tow Feat – 2170RT Air Seeder Ref. - 

 233420 Tow Feat – 2210RT Air Seeder - Ref. 

69     

70 235189 Support Brkt – Hyd Hoses (Pre  2019) Ref. Ref. 

71 917608 Screw Set M12 x 35 Ref. Ref. 

   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  



 

    

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210RT SR Front Stub Axle Assembly 
Page G60 

  08/22  

 

 
 
 

ITEM PART NUMBER DESCRIPTION  QTY. 

1 215308 Seal Triple Lip 1 

2 215310 Seal Ring  1 

3 215307 Bearing Inner 70 x 125 x 26.25 1 

4 208452 Stud Wheel M18 x1.5 8 

5 220752 Hub Machined 1 

6 204622 Nut Wheel M18 x 1.5 8 

7 215306 Bearing Outer 50 x 90 x 24.75  1 

8 215313 Pin Split 6 x 60 1 

9 215513 Nut Slotted M39 x 2 1 

10 215311 Dust Cap - Bolt-on 1 

11 215315 Screw Set Socket M8x30 3 

 217232 Washer M8 Rib Lock 3 

12 215309 Wear Ring 1 

 



2170/2210RT SR Front Stub Axle Assembly 
Page G61 

  08/22  

ITEM PART NUMBER DESCRIPTION  Qty 

13 234196 Steering Stub Axle Assy - LH 1 

14 234197 Steering Stub Axle Assy - RH 1 

15 216189 King Pin 1 

16 216194 Pivot Bush – Phosphur bronze 4 

17 216190 Cap – King Pin 4 

18 917202 Cap Screw M6 x 12mm Hex Head 12 

19 8001380 Grease Nipple 1/8" NPT 2 

20 216193 Spacer 4 

21 216167 ‘O’ Ring 2-3/4” x 0.21” BS335 2 

22 216247 Bearing Thrust  2 

23 216248 Washer Thrust (upper) 4mm thk. 1 

24 216249 Washer Thrust (lower) 4mm thk. 2 

25 216201 Gasket – Front Stub Axle 4 

26 216192 Screw – King Pin Locking 2 

27 220727 Hub Kit Ref. 

28 908201 Washer Spring 1/4” x 1/16”  12 

29 908604 Washer Spring 1/2” x 5/32”  2 

30    

31    

32 215314 Nipple Grease 6mm 1 

33 234198 Axle Assy Round 80mm 8 Stud Complete (not shown) Ref. 

    

    

    

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



 

    

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank 



2170/2210RT CTS Hitch to suit ScariTill Implement 
   Page G63  

  08/22   

 

ITEM PART NUMBER DESCRIPTION QTY. 

1 236483 Beam Hitch Extension 2 

2 235727 Beam Cross Hitch 1 

3 211367 Pin Drawbar Ø2” 2 

4 812204 U-Bolt M16 - suit 100 x 100mm 16 

5 903930 Nut Nyloc M16 32 

6 221984 U-Bolt M20 - suit 150 x 100mm 6 

7 903931 Nut Nyloc M20 12 

8 208191 Hose Support (low) 1 

9 917410 Screw Set M10 x 20 2 

10 216277 Hose Support Tube 1 

11 209290 U-Bolt 50 x 50 x 3/8” UNC 2 

12 903403 Nut Nyloc 3/8” UNC 4 

13 903406 Nut Nyloc M10 2 

14 215128 Imp. Hitch Kit (includes items 1-13) Ref. 

15 212673 Brace Kit – Hitch Assembly (items 16-21 plus H/Ware) Ref. 

16 212671 Beam Extension - Brace 2 

17 212672 Bracket – Hitch Brace 2 

18 212674 Clamp Plate 2 

19 812420 Clevis Pin Ø1¼” x 3” 4 

20 207167 Lynch Pin 4.5mm 4 

21 913727 Bolt M16 x 120 Lg. 8 

22 209413 Connector Bar – Front Scaritill 2 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210RT CTS Hitch to suit Series 100 Implement 
   Page G64  

  08/22   



2170/2210RT CTS Hitch to suit Series 100 Implement 
   Page G65  

  08/22   

 
ITEM 

 
PART NUMBER DESCRIPTION QTY. 

1 218715 U Bolt M20 Suits 100 x 100 4 

2 211367 Pin Drawbar 2" x 7-1/4"  1 

3 812420 Pin Clevis Dia 1.25" x 3.0" 4 

4 903931 Nut Nyloc M20 CL8 AS1285 38 

5 207167 Pin Lynch-Rnd 4.5dia H/D 4 

6 229213 Bracket - R/H Wing Support 1 

7 215159 Connector Bar Assembly (post Jan 2013) 2 

8 913719 Bolt M20 x 70  4 

9 229214 Bracket - L/H Wing Support 1 

10 235727 Cross Beam – Suits 2” Drawbar Pin 1 

11 216277 Hose Support Tube 1 

12 208191 Hose Support - Short 1 

13 917403 Screw Set M10 x 25 Gr8.8 2 

14 903406 Nut Nyloc M10 CL8 As1285 2 

15 913709 Bolt M20 x 100 Gr8.8 Hex ZP 2 

16 209290 U Bolt 3/8" 50 x 50 2 

17 903403 Nut Nyloc 3/8 UNC Hex ZP 4 

18 208695 Lynch Pin - Ø11 x 50mm Ref. 

19 235728 Hitch Extension-Para-Maxx 100  2 

20 221984 U Bolt M20 Suits 150x100 6 

21 913711 Bolt M20 x 55 Gr8.8 Hex ZP 12 

22 234202 Pull Assembly-Cushion Type Ref. 

23 229374 Beam Extension - A/S to Imp.  2 

24 235729 Hitch Kit – 2170/2210 CTS to Series 100 Implement Ref. 

    

    

 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210RT CTS Hitch to suit Para-Maxx 150 Implement 
   Page G66  
 

08/22 

 
 



2170/2210RT CTS Hitch to suit Para-Maxx 150 Implement 
   Page G67  
 

08/22 

 
ITEM 

 
PART NUMBER DESCRIPTION QTY. 

1 223485 Beam Ext.LH-A/S To Implement 1 

2 223486 Beam Ext.RH-A/S To Implement 1 

3 903931 Nut Nyloc M20 CL8 AS1285 12 

4 209413 Connector Bar Assembly 2 

5 223487 Brkt - Hitch Brace A/Seeder 2 

6 223048 U Bolt M16 SUIT 150 x 150 6 

7 211367 Pin Drawbar 2" x 7-1/4"  1 

8 208695 Lynch Pin Ref. 

9 903930 Nut Nyloc M16 CL8 20 

10 812420 Pin Clevis Dia 1.25" x 3.0" 4 

11 812204 U Bolt M16 Gr8.8 100 x 100 4 

12 207167 Pin Lynch - Rnd 4.5dia H/D 4 

13 221984 U Bolt M20 Suits 150 x 100 4 

14 235727 Cross Beam to suit 2” Drawbar Pin 1 

15 234202 Pull Assembly-Cushion Type Ref. 

16 233435 Hitch Kit – 2170/2210RT CTS to PM150 Implement Ref. 

    

    

 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210RT SR Trailer Hydraulics 
   Page G68  

08/22 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 



2170/2210RT SR Trailer Hydraulics 
   Page G69  

08/22 

ITEM PART NUMBER DESCRIPTION QTY. 

1 817017 Dust Cap - ¾" Nipple 3 

2 817034 Nipple - ¾" Coupling 3 

3 207835 Hose Kit (includes items 4 - 5) Ref. 

4 207832 Hose Assembly - ¾" (Implement) x 14.5m Lg. 2 

5 207833 Hose Assembly - ⅜" (Implement) x 14.5m Lg. 1 

6 817029 Fitting 1-1/16" JICMM Bulkhead 2 

7 206626 Fitting ¾" BSTPM x 1-1/16" JICF 2 

8 817033 Body - ¾" Coupling 3 

 211996 Seal Kit to suit ¾” Body Ref. 

9 817016 Dust Plug - ¾" Body 3 

10 804053 Nipple - ½" Coupling 1 

11 817019 Dust Cap - ½" Nipple 2 

12 207751 Fitting ¾" BSPTF x ½" BSPM 1 

13 817036 Nipple - ½" Coupling 2 

14 817030 Fitting ¾" JICMM Bulkhead 1 

15 210598 Fitting ½" BSPTM x ¾" JICF 1 

16 817035 Body ½" Coupling  2 

 211997 Seal Kit to suit ½” Body Ref. 

17 817018 Dust Cap - ½" Body 2 

18 208105 Hose Assembly - ¾" x 6000mm 1 

19 208106 Hose Assembly - ⅜" x 6000mm 1 

20 208104 Hose Assembly - ¾" x 6000mm 1 

21 205510 Hose Clamp ¾" Double 1 

22 205259 Hose Clamp ⅝" Single 1 

23 205380 Hose Clamp ¾" Double 8 

24 205257 Hose Clamp ½" Single 9 

25 233444 Tube Assembly - ¾" OD 2 

26 233445 Tube Assembly - ½" OD 1 

27 913212 Bolt M6 x 40 1 

28 907201 Washer Flat M6 x 25 1 

29 206309 Washer Flat M6 x 12.5 16 

30 908201 Washer Spring M6 2 

31 913217 Bolt M6 x 90 1 

32 913220 Bolt M6 x 75 8 

33    

34 903202 Nut Nyloc M6 9 

35 207920 Spiral - Armour Ø32 2.0m 

36 233443 Kit - Hydraulic Tube (includes items 25 - 26) Ref. 

37 208103 Kit - Hydraulic Hose (includes items 18 - 20) Ref. 

38 207757 Kit - Hydraulic Clamps & Fasteners Implement (not shown) Ref. 

39 233441 Trailer Hydraulic Assembly Ref. 

40 209686 Dispatch Kit - Hydraulic Ref. 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



    
     

   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank 
 



2120-2210RT SR Rear Hitch Assembly (Option) 
   Page G71  

  07/18 

 
 

ITEM PART NUMBER DESCRIPTION QTY. 

1 209274 Hitch Rear Frame 1 

2 209275 Hitch Rear Arm 2 

3 207399 Pin Drawbar 1⅛" 1 

4 207243 Pin Clevis Ø31.75 x 119 2 

5 906601 Washer Flat ½" x 1¼" 8 

6 903605 Nut Nyloc M12 4 

7 913612 Bolt M12 x 40 x 1.75P Gr 8.8 hex Z/P 4 

8 209079 Rear Hitch Assembly Ref. 

9 8001247 Pin Lynch 7/16" 2 

10 913702 Bolt M20 x 50 8 

11 209276 Plate Assembly 2 

12 903931 Nut Nyloc M20 8 

1352 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210FT SR Air Seeder 
   Page G72 

  08/22 

 

 



2170/2210FT SR Air Seeder 
   Page G73 

  08/22 

ITEM 
PART 

NUMBER 
DESCRIPTION 

QTY 

2170 2210 

1 233255 Trailer Frame – Rear 2170/2210 1 1 

2 233418 Tow Feat – 2170FT 1 - 

 233422 Tow Feat - 2210FT - 1 

3 221860 Rear Hitch Assy   

4 216681 Bin Assembly Front -2170 Air Seeder 1 - 

 216150 Bin Assembly Front -2210 Air Seeder - 1 

5 233230 Bin Assembly Middle -2170 Air Seeder 1 - 

 233233 Bin Assembly Middle -2210 Air Seeder - 1 

6 233236 Bin Assembly Rear -2170 Air Seeder 1 - 

 233238 Bin Assembly Rear -2210 Air Seeder - 1 

7 208565 Handrail End Assembly 2 2 

8 233362 Platform Assy Kit - 2170 1 - 

 233785 Platform Assy Kit – 2210 - 1 

9 216142 Axle Assy Stub - 2150 L/H (VRT Drive) 1 1 

10 233430 Auger Kit 11”- 2170/2210 (Refer Section F for Parts) 1 1 

11 216141 Stub Axle Assembly 2150 R/H Side 1 1 

12     

13 209506 Blower Assembly 6 Outlet Std. (Refer Section A) 1 1 

14 211783 Motor Hydraulic Kit Common (Refer Section A) 1 1 

15 233440 Trailer Hyd. Kit 2170/2210FT 1 1 

16 233423 Drive Feat - VRT 2170/2210 (Not Shown) 1 1 

17  SR Meterbox Base Parts (Refer Section A) 3 3 

18 210689 Calibration Housing Assembly (VRT Drive) 1 1 

19 217183 Wheel Assembly 2170 L/H Rear  1 - 

 234348 Wheel Assembly 2210 L/H Rear - 1 

20 217184 Wheel Assembly 2170 R/H Rear  1 - 

 234349 Wheel Assembly 2210 R/H Rear - 1 

21 215901 Bracket - Rest Assembly 3 3 

22 917309 Screw Set M8 x 25 42 42 

23 909004 Washer Spring M8 42 42 

24 906301 Washer Flat 5/16” x ⅞” 42 42 

25     

26 216338 Chain Safety 18 Tonne Tow 1 1 

27 216243 Conveying Tube (6 Outlet Meterbox Std) 6 6 

28 212280 Conveying Tube (6 Outlet Meterbox Std) 6 6 

29     

30 207530 Hose Ø72.6 Vent (6 Outlet Meterbox) 7.2m 7.2m 

31 233591 Worklight Kit 1 1 

32 913637 Bolt M12 x 110 12 12 

33 906601 Washer Flat M12 x 32 12 12 

34 903605 Nut Nyloc M12 12 12 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210FT SR Air Seeder 
   Page G74 

  08/22 

ITEM 
PART 

NUMBER 
DESCRIPTION 

QTY 

2170 2210 

35 233454 Spacer Load Cell 12 12 

36 913805 Bolt M24 x 120 24 24 

37 907405 Washer Flat M24 24 24 

38 904905 Nut Nyloc M24 24 24 

39 913713 Bolt M20 x 65 30 30 

40 903931 Nut Nyloc M20 32 32 

41 212622 Transport Stand 4 4 

42 212623 Clamp Plate 4 4 

43 8001418 Tag Serial Number 1 1 

44 8001251 Screw Drive 1/2” x 6 Gauge 4 4 

45 804465 Decal - Gason - An Australian 2 2 

46 216072 Decal - Warning Do Not Ride On Machine 1 1 

47 233360 Frame Assembly - Rear Bin Mount 2170/2210 1 1 

48 216660 Decal - SR Series 2 2 

49 207250 Decal - Machine Lift Here 4 4 

50     

51 907408 Washer Flat 21 x 37 x 1.6 ZP 34 34 

52 207998 Decal - TMA 1 1 

53 206955 Decal - Warning - Safety Procedure 3 3 

54 206995 Decal - Warning - Transport Speed Limit 1 1 

55 216196 Tyre 900/60-R32 DT830   Ref. - 

 234350 Tyre 900/60-R32 G/Year DT830 185A8  - Ref. 

56 211138 Valve Stem TR618A-Short Ref. Ref. 

57 216195 Rim DW27Ax32 V/G Offset Ref. Ref. 

58 208253 Reflector Red Tape 2 2 

59 917803 Screw Set M20 x 50 2 2 

60 909002 Washer Spring M20 2 2 

61 913727 Bolt M16 x 120 16 16 

62 903930 Nut Nyloc M16 16 16 

63     

64 207528 Hose Primary Ø76.2 (Grey) 6 6 

65 207736 Clamp Hose - Worm No. 4 12 12 

66 207831 Cap – Dia. 76 Transport 6 6 

67     

68 913719 Bolt M20 x 70 (Mounts Worklight Bracket) 2 2 

     

     

     



    

   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210FT SR Trailer Assembly  
   Page G76 

  08/22 

 
 
 

 
 

 
  



2170/2210FT SR Trailer Assembly  
   Page G77 

  08/22 

 

ITEM PART NUMBER DESCRIPTION QTY 

1 213848 Trailer Frame Front  FT 1 

2 227211 Hitch Tongue Assembly 1 

3 233548 Trailer Strut – 2170/2210FT 2 

4 228169 Shim Strut-Twin Clamp Strut Ref. 

5 900438 Clamp Cast - Suit 102 x 102 4 

6 222892 Jack Assembly 12T 2 Speed  1 

7 907416 Washer Structural M20 8 

8 216338 Chain Safety – 18 tonne 1 

9 903932 Nut Nyloc M30 AS1285 Hex Z/P 2 

10 913807 Bolt M20 x 70 Grade 10.9 8 

11 903933 Nut Nyloc M20 CL10 AS1285 8 

12 917705 Screw Set M16 x 40 x 2.0P 4 

13 908702 Washer Spring 5/8" x 3/16" 4 

14 913913 Bolt M30 x 240 Hex GR8.8 Z/P 2 

15 208080 Bush Ref. 

16 812669 Circlip Ref. 

17 233593 Trailer Assembly – Front 2170/2210FT Ref. 

18 233553 Spacer 2170/2210 Seeder 2 

19 227212 Clamp Plate-Hitch Tongue 2 

20 222891 Jack Handle 1 

    

21 229896 Hitch Tongue Assembly-CAT 5 1 

22 229897 Bush – CAT 5-70mm Pin 1 

23 229898 Circlip Metric – 105mm Shaft 1 

    

24 913813 Bolt M24 x 80 Grade 10.9 6 

25 906901 Washer Flat 1” x 1-7/8” x 14G ZP 6 

    

    

    

    

    

    

    

 
 

 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210FT SR Drawbar Assembly 
   Page G78  

  08/22 

 
 
 

 
 

 
 
 

 
  



2170/2210FT SR Drawbar Assembly 
   Page G79  

  08/22 

ITEM PART NUMBER DESCRIPTION QTY 

1 221857 Hitch Rear Frame 1 

2 913812 Bolt M24x80 Gr8.8 Hex Z/P   4 

3 904905 Nut Nyloc M24 Cl8 As1285  4 

4 221859 Plate Assembly 2 

5 221858 Hitch Rear Arm L/H 1 

6 221869 Hitch Rear Arm R/H 1 

7 907405 Washer Flat Structural M24 Gal  4 

 907416 Washer Flat Structural M20 Gal  4 

8 211367 Pin Drawbar 2"DIA X 7-1/4 1 

9 207243 Clevis Pin 2 

10 8001247 Lynch Pin 2 

11 207614 Chain 8mm Regular Proof 2.5M 

12 221877 Shackle Dee - Gal 10mm 4 

13 913711 Bolt M20x55 Gr8.8 Hex Z/P 8 

14 903931 Nut Nyloc M20 Cl8 As1285 8 

15 207529 HOSE 44.5mm SEC. GREY  (Cut To Length As Required) 2.5M 

16 907408 Washer Flat 21 x 37 x 1.6 ZP 8 

17 221860 Rear Hitch Assy Rigid- FT Ref. 

    

    

 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210FT ProTrakker Rear Hitch Option 
   Page G80  

  08/22 

 
 
 

 
 
 
 
 
 
 
 
 
 



2170/2210FT ProTrakker Rear Hitch Option 
   Page G81  

  08/22 

ITEM PART NUMBER DESCRIPTION QTY 

1 207243 Pin Clevis Ø31.75 x 119 2 

2 207529 Secondary Hose ID Ø44.5 x 1000mm Long 2 

3 207614 Chain 8mm Regular 2 

4 221877 Shackle Dee 4 

5 232626 Frame Support Lower 1 

6 235166 Strut - Vertical 2 

7 236681 Plate Assy - LH 1 

8 236682 Plate Assy - RH 1 

9 236910 Strut 2 

10 236911 Plate 4 

11 8001247 Pin Lynch 11 x 32mm 2 

12 901911 Nut 1-1/4” UNC Jam 4 

13 903911 Nut Nyloc 1” UNC 2 

14 903931 Nut Nyloc M20 8 

15 904905 Nut Nyloc M24 8 

16 907405 Washer M24 Structural 6 

17 907408 Washer Flat 21 x 37 x 1.6 Z/P 8 

18 912902 Bolt 1” x 3” UNC 2 

19 912978 Bolt 1-1/4” x 4” UNC 4 

20 913711 Bolt M20 x 55 8 

21 913801 Bolt M24 x 60 Gr 8.8 6 

22 913900 Bolt M24 x 100 Gr 8.8 2 

23 951001022 Nut 1-1/4” UNC 4 

24    

25 232628 ProTrakker Rear Hitch Assembly Ref. 

    

    

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210FT SR Trailer Hydraulics  
   Page G82  

  08/22 

 
  



2170/2210FT SR Trailer Hydraulics 
   Page G83 

  08/22 

ITEM PART NUMBER DESCRIPTION QTY 

1 216542 Hose Assembly 1/2" x 9550mm 4 

2 804053 Nipple Quick Release 1/2” 5 

3 804054 Bracket Breakaway Body Mount 2 

4 804052 Body Breakaway Coupler 4 

5 804055 Plug Dust Protection Body 4 

6 219681 Bracket Hydraulic Coupling Mount 1 

7 917403 Screw Set M10 x 25 4 

8 906404 Washer Flat 3/8" x 3/4” x 16G Z/P 4 

9 903406 Nut Nyloc M10 4 

10 220027 Brkt Hyd. Coupling – 4th set of Remotes (Option) Ref. 

11 208304 Hose Kit - Trailer 1850-2210FT 1 

12 208300 Hose Assembly ¾" x 3650mm Ref. 

13 208301 Hose Assembly ⅜" x 3560mm Ref. 

14 207751 Fitting ½" BSPTM x ¾" BSPTF 1 

15 817034 Nipple TEMA Hydraulic ¾" 1 

16 817036 Nipple Tema 5020 1/2” 1 

17 817017 Dustcap TEMA 7525 ¾" 1 

18 817019 Dustcap TEMA 5025 ½" 1 

19 208414 Elbow 1-1/16" JICMF 90 Deg. 2 

20 208302 Fitting ¾" JICF x ¾" JICM 1 

21 206929 Hose Stand 1 

22 917310 Screw Set M8 x 30 2 

23 909004 Washer Spring M8 2 

24 906301 Washer Flat 5/16” x 7/8” 2 

25 212530 Holder - Hydraulic Tip 1 

26    

27 909005 Washer Spring M10 x 2.35 2 

28 907400 Washer Flat 10 x 18 2 

29 208614 Clamp Pipe Double Ø21.3 26 

30 913220 Bolt M6 x 75 13 

31 908201 Washer Spring 1/4” x 1/16” 7 

32 206309 Washer Flat M6 x 12.5 20 

33 903202 Nut Nyloc M6 7 

34 913217 Bolt M6 x 90 3 

35 205510 Clamp Pipe Double Ø28 3 

36 205259 Clamp Pipe Single Ø17.2 4 

37 907201 Washer Flat M6 x 25 3 

38 917410 Screw Set M10 x 20 2 

39 212808 Dustcap ½" 5 

40 913212 Bolt M6 x 40 Hex 1 

41 233440 Trailer Hydraulic Assembly Ref. 

    

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210 SR Bin Assemblies – 3 Bin 
   Page G84 

08/22 

 



2170/2210 SR Bin Assemblies – 3 Bin 
   Page G85 

08/22 

ITEM PART NUMBER DESCRIPTION 
QTY. 

2170 2210 

1 216681 Bin Assembly -Front 2170 1 - 

 216150 Bin Assembly -Front 2210 - 1 

2 233230 Bin Assembly – Middle 2170 1 - 

 233233 Bin Assembly – Middle 2210 - 1 

3 233236 Bin Assembly -Rear - 2170 1 - 

 233238 Bin Assembly -Rear - 2210 - 1 

4 208704 Hatch Bin - Single 4 4 

5 208535 Pin Hinge 8 8 

6 811421 Roll Pin 40 40 

7 8001028 Strip Rubber Sealing 16.8m 16.8m 

8 203127 Gas Stay - Liftomat 8 8 

9 227124 Support-Safety Spacer 4 4 

10 8001368 Washer Flat 8 x 17 x 2 (for Gas Stay) 16 16 

11 208137 Platform Assembly 4 4 

12 208135 Pin 12 12 

13 800325 Buffer 16 16 

14 917403 Screw Set M10 x 25 GR8.8 68 73 

15 909005 Washer Spring M10 x 2.35 79 86 

16 800899 Washer Flat 3/8" x 1” x 3 61 69 

17 208374 Fastener Magna-Bulb 3/16” 132 132 

18 209359 Fastener Magna-Bulb 1/4” 80 80 

19 232952 Decal – Gason Shaded Large 8 8 

20 216660 Decal – SR Series 3 3 

21 903302 Nut Nyloc M8 (on Bin Hatch) 12 12 

22 206540 Latch - Toggle Ref. Ref. 

23 216409 Grate – Bin 8 8 

24 216532 Hose 44.5mm X3.2LDPE Grey x 2.4m Lg 6 6 

25 220478 Hose Clamp H/Duty S/S 12 12 

26  216243 Conveying Tube Ref. Ref. 

27 207530 Hose Ø76.2 Vent x 110mm Lg Ref. Ref. 

28 212280 Conveying Tube Ref. Ref. 

29 917309 Screw Set M8 x 25LG 56 56 

30 909004 Washer Spring M8 56 56 

31 906301 Washer Flat M8 56 56 

32 207545 Sealant (Not Shown) A/R A/R 

33 207546 Cleaner Fluid (Not Shown) A/R A/R 

34 205764 Sealant PVC Foam 9.5 X 9.5 (Not Shown) 34m 34m 

35 208138 Hand Rail Upper 2 2 

36 208565 Hand Rail End 2 2 

37 216694 Brace - Platform Support 2170 2 - 

 216159 Brace - Platform Support 2210 - 2 

38 917404 Screw Set M10 x 30 14 12 

39 216410 Cover Plate 4 4 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210 SR Bin Assemblies – 3 Bin 
   Page G86 

08/22 

ITEM PART NUMBER DESCRIPTION 
QTY. 

2170 2210 

40 208446 Rivet Magna-Lok 3/16”  8 8 

41 907413 Washer Flat M10 x 30 x 3 18 17 

42 917112 Screw Set M5 x 20 S/S P/H XR 28 28 

43 214297 Gasket - Sight Glass 7 7 

44 214295 Sight Glass 7 7 

45 214296 Plate - Sight Glass 7 7 

46 903203 Nut Nyloc M5 S/S 28 28 

47 226519 Clamp Hose-TRI STR 33-57 (front & Rear bin) 4 4 

48 210218 Hose 32mm ID x 2.7LDPE Grey x 1.6m Lg 2 2 

49     

50     

51 216154 Front Bin Lower 1 1 

52 216378 Front Bin Upper 2170 1 - 

 216153 Front Bin Upper 2210 - 1 

53 233232 Middle Bin Lower 1 1 

54 233231 Middle Bin Upper 2170 1 - 

 233234 Middle Bin Upper 2210 - 1 

55 233237 Rear Bin 2170 1 - 

 233239 Rear Bin 2210 - 1 

56     

57     

58     

59     

60     

61     

     

     

     

 



 

   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Page Intentionally Blank 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210 SR Ladder Access Kit 
Page G88 

  08/22 

 
 

ITEM PART NUMBER DESCRIPTION 
QTY 

2170 2210 

1 214602 Support Bracket – Side  1 1 

2 216686 Bracket - Platform Support 2170 1 - 

 212532 Bracket - Platform Support 2210 - 1 

3 220626 Lower Platform  1 1 

4 220629 Handrail Front Lower  1 1 

5 220633 Platform - Infill  1 1 

6 220885 Kit – Access Ladder 1 1 

7 221036 Middle Platform 2170 1 - 

 220625 Middle Platform 2210 - 1 

8 221037 Steps 1 - 



2170/2210 SR Ladder Access Kit 
Page G89 

  08/22 

9 221038 Handrail – Side Walkway 2170 1 - 

 220628 Handrail – Side Walkway 2210 - 1 

10 222277 Bracket 2170 1 - 

 220627 Steps 2210 - 1 

11 233363 Mount Bracket - Platform 1 1 

12 233455 Platform – Infill 2170 1 - 

 233836 Platform – Infill 2210 - 1 

13 233457 Walkway Grate – Platform Assy 1 1 

14 233458 Handrail Rear – Platform Assy 1 1 

15 233459 Handrail Side – Platform Assy 1 1 

16 233460 Platform Support -Rear Bin 2170 1 - 

 233837 Platform Support -Rear Bin 2210 - 1 

17 903406 Nut Nyloc M10 43 45 

18 906404 Washer Flat 3/8" x 3/4" x 16G Z/P 36 39 

19 917403 Screw Set M10 x 25 24 32 

20 917404 Screw Set M10 x 30 Gr 8.8 19 13 

21 922313 Screw Set M8 x 20 Button Head 4 4 

22 234654 Plate - Kicker 1 1 

23 917204  Screw Set M6 x 20 x 1.0P HT Hex Z/P 2 2 

24 906204 Washer Flat M6 x 19mm 4 4 

25 903202 Nut Nyloc M6 2 2 

26 907415 Washer Flat M16 x 30 4 4 

27 908702 Washer  Spring M16 4 4 

28 932702 Screw Cap M16 x 40 4 4 

29     

30 233362 Platform Assembly Kit 2170 Ref. - 

 233785 Platform Assembly Kit 2210 - Ref. 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210 SR Ladder Assembly 
   Page G90 

  08/18 

 

ITEM PART NUMBER DESCRIPTION 
QTY 

2170 2210 

1 205828 Buffer – black Rubber Mushroom 2 2 

2 208084 Lower Ladder 1 1 

3 208534 Nutsert M8 2 2 

 917305 Screw Set M8 x 15 2 2 

4 209097 Handle - Pull Down 1 1 

5 220630 Upper Ladder 1 1 

6 903202 Nut Nyloc M6 4 4 

7 903406 Nut Nyloc M10 CL8 AS1285 2 2 

8 907201 Washer Flat M6 x 25 Z/P 2 2 

9 907203 Washer Flat M6 x 20  4 4 

10 907400 Washer Flat M10 4 4 

11 917203 Screw Set M6 x 25 1 1 

12 917204 Screw Set M6 x 20 2 2 

13 917207 Screw Set M6 x 16 1 1 

14 917408 Screw Set M10 x 50 2 2 

15 8001175 Door Holder 1 1 

16 220885 Kit – Access Ladder Ref. Ref. 

     



 
   

 2170/2210RT SR Rear Stub Axle Assembly 
   Page G91 

   

 
 

 
 
 
 

ITEM PART NUMBER DESCRIPTION 
QTY 

2170/2210 

1 214702 Seal Triple Lip 1 

2 216403 Seal Ring 1 

3 216404 Bearing Inner 1 

4 214700 Stud M22 10 

5 216405 Hub 110-10 1 

6 214699 Nut Wheel M22 10 

7 216406 Bearing Outer 1 

8 214696 Split Pin 1 

9 214695 Nut Slotted 45 x 2 1 

10 216407 Dust Cap - Bolt-on 1 

11 922316 Screw Cap Socket M8 x 25 6 

12 217100 Washer Locking Rib lock 6 

13 217233 Washer 1 

14 214701 Wear Ring 1 

15    

16 216144 Axle Assembly Complete (not shown) Ref. 

    

    

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



2170/2210 SR Worklight Kit 
  Page G92  

  08/22  



2170/2210 SR Worklight Kit 
  Page G93  

  08/22 

ITEM PART NUMBER DESCRIPTION QTY 

1 223325 Worklight – LED 4 

2 212401 Support Upper Worklight 2120-2210 2 

3 209708 Bracket Upper Worklight 1880-2210 2 

4 209709 Bracket Lower Worklight 1880-2210 1 

5 800798 Nylon Cable Tie 150 x 5 mm Ref. 

6 213809 Loom Worklight Trailer Extension (Internal Bin Light) 2 

7 8001175 Door Holder Rubber H/Duty 2 

8 204661 Cap Champagne Plastic - Square 2 

9 800325 Grommet Rubber 2 

10 801124 Grommet  3 

11 907413 Washer Flat 10 x 30 x 3 ZP 5 

12 906301 Washer Flat 5/16” x ⅞” 9 

13 903300 Nut Nyloc 5/16” UNC 4 

14 917403 Screw Set M10 x 25 8 

15 909005 Washer Spring M10 x 2.35 8 

16 907400 Washer Flat 10 x 18 x 1.2 9 

17 917316 Screw Set M8 x 50 x 1.25 2 

18 903302 Nut Nyloc M8 2 

19 917202 Screw Set M6 x 12 2 

20 917203 Screw Set M6 x 25 x 1.0P 2 

21 8001222 Washer Flat ¼" x ⅝" x 1" 2 

22 903202 Nut Nyloc M6  2 

23 207878 Loom  Implement Extension Ref. 

24 207877 Loom  5m Tractor Extension (Internal Bin Light) Ref. 

25 212604 Switch Bracket Assembly Dual Worklight 1 

26 924607 Screw No. 10 x ½” Pan HD Ref. 

27 800798 Nylon Cable Tie 150 x 5 mm 5 

28 210589 Switch Worklight 25amp Ref. 

29 212008 Loom Worklight Power (Internal Bin Light) Ref. 

30 228602 Worklight Internal Sealed Beam LED Round Ref. 

31 213663 Loom Auger Extension 1 

32 233591 Worklight Kit 2170-2210 Seeder Ref. 

33 211978 Fuse Holder 20 amp. Ref. 

34 207911 Decal On/Off Worklight Ref. 

 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



   
2170/2210 SR Rear Walkway Kit - Option 

Page G94 

08/22 

 
 
 
 

ITEM PART NUMBER DESCRIPTION 
QTY 

2170 2210 

1 214602 Support Bracket – Side 2120 A/S 1 1 

2 214612 Handrail - Rear 1 1 

3 214606 Platform Corner 2120 A/S 1 1 

4 233559 Support Bracket - Rear 1 - 

 234424 Support Bracket - Rear - 1 

5 233561 Support Bracket – Corner 1 - 

 234425 Support Bracket – Corner - 1 

6 233563 Walkway Grate – Platform Assy 1 - 

 234430 Walkway Grate – Platform Assy - 1 

7 233564 Handrail Rear – Platform Assy 1 - 

 234429 Handrail Rear – Platform Assy - 1 



   
2170/2210 SR Rear Walkway Kit - Option 

Page G95 

08/22 

8 233565 Walkway Grate – Platform Assy 1 1 

9 233621 Ladder Assy – Rear Platform 1 - 

 234426 Ladder Assy – Rear Platform - 1 

10 233623 Brace – Rear Platform 1 1 

11 233633 Guard Rail 1 - 

 234427 Guard Rail - 1 

12 917403 Screw Set M10 x 25 Gr8.8 3 3 

13 909005 Washer Spring M10 x 2.35 x 2.40 Z/P 3 3 

14 800899 Washer Flat 3/8” x 1” x 3/32” Z/P 3 3 

15 903406 Nut Nyloc M10 CL8 AS1285 25 25 

16 906404 Washer Flat 3/8” x 3/4” x 16G Z/P 50 50 

17 917404 Screw Set M10 x 30 Gr8.8 22 22 

18 234654 Plate - Kicker  2 2 

19 922313 Screw Cap M8 x 20 But Hd 4 4 

20 203914 Screw Tek 14-20 x 22mm (Cad) 8 8 

21 917406 Screw Set M10 x 40 x 1.5P Gr8.8 3 3 

22 917204 Screw M6 x 20 x 1.0P HT Hex Z/P 2 2 

23 906203 Washer Flat M6 x 20mm 4 4 

24 903202 Nut Nyloc M6 2 2 

25     

26 233560 Plate - Spacer Ref. Ref. 

27 233666 Assy Drg. Ref. Ref. 

28 233557 Rear Walkway Access Kit - 2170 Ref. - 

 233558 Rear Walkway Access Kit - 2210 - Ref. 

29     

 

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



   
2170/2210 SR Load Cell Kit - Option 

Page G96 

08/22 

 
 

ITEM PART NUMBER DESCRIPTION QTY 

1 232015 Load Cell 12 

2 232014 Spacer 12 

3 232018 Shim 12 

4 232019 End Washer 12 

5 234574 Packer – Bin  Ref. 

6 913637 Bolt M12 x 110 12 

7 906601 Washer Flat M12 x 32 x 2.5 12 



   
2170/2210 SR Load Cell Kit - Option 

Page G97 

08/22 

8 903605 Nut Nyloc M12 12 

9 913805 Bolt M24 x 120 24 

10 907405 Washer Flat M24 Structural 24 

11 904905 Nut Nyloc M24 24 

12 234262 Washer - Loom Tie 3 

13    

14    

  Individual Load Cell Display    (Not all items shown)  

15 216816 Junction Box (1 per bin mounted on seeder) Ref. 

16 232016 Loom L/Cell - 9m (mounted on seeder 1 per Junction Box) Ref. 

17 232017 Loom L/Cell – 15m (over Implement 1 per Junction Box) Ref. 

18 216882 Kit Tractor Display Mnt Brkts & Loom (1 per Junction Box) Ref. 

19 216817 Monitor PT200M Indicator (1 per Junction Box) Ref. 

20 216832 Cover – Clear Protective (1 per Display)0. Ref. 

21 229690 ID Tag - Bin 1 Ref. 

22 229691 ID Tag - Bin 2 Ref. 

23 229692 ID Tag - Bin 3 Ref. 

24    

25    

  SmartAg Load Cell Display  

26 233582 L/Cell Summing Box – 8 Port (1 per 2 bins on seeder) Ref. 

27    

28    

  Topcon ISOBUS L/Cell Display   (Not all items shown)  

29 233614 Junction Box – L/Cell Apollo (1 per Bin) Ref. 

30 233615 Cable – L/Cell Junction Box to Scale Link (1 per Junc. Box) Ref. 

31 233616 ISO Scale Link – L/Cell Apollo (1 per 4 Junc. Boxes) Ref. 

32 233617 Harness – ISO Tee L/Cell Apollo (1 per Scale Link) Ref. 

33 233618 Harness – Adapt Scale Link (1 per Scale Link) Ref. 

34    

35    

36    

37    

38    

G 

2
1

7
0

 / 2
2

1
0

 S
R

 P
A

R
T

S
 



 

   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Page Intentionally Blank 


